ALIGN

EP-HELICOPTER

KX017001TA

INSTRUCTION MANUAL

TREX500cF

INTRODUCTION
=

SAFETY HOTES
HEENEIE

EQUIFMENT REQLUIRED FOR ASSEMBLY
E bl

SAFETY CHECH BEFORE FLYING
RS THASTETIH

AJSEMBLY IECTHIN
EixNlE

ECIPMENT ILLU ETHA.TICI'P:I
ﬂ“ﬂﬂﬂlﬂ_ﬂ:

RS- =E2 SAE=D CONTROLLER |\STALLTION SUGGESTICH
Lo S T ST e

CANOPY ASSEMBLY
SHNTE

SERWO SETTING AND ADJUSTMENT

Eli Fteamt - )

ASJUSTMENTS FOR! (¥RO AND TAIL REUTRAL SETTIHE
PR B R TN

PITCH AND THROTTLE SETTING
EEE:H‘HH—-E':HF'JEE

POWER COLLOCATION REFERENCE
FRIDESeEIR

S BL3% BAUSHLESS SPEED O THOLLER MSSLCTION KA. |

AR INEH AR

FLIGHT ADJUSTMENT AMND SETTING

| P

PART NAMEE AND OPTIQMAL PART LIST |
B4 SHURN TR HE

Thank you for buying ALIGN products. The T-REX 500 is
the latest technology In Rotary RC models. Please read
this manual carefully before assembling and flying the
new T-REX 500 helicopter. We recommend that you
keep this manual for future reference regarding tuning
and maintenance.

il ﬁg sahHERERIES  ¥ruz

A ﬁﬁEmFEILrHLWEE$$=F;ﬁ TR
@-:%*.é‘:-‘.‘ﬁ-:&;ﬂﬂ; SR - T ISIEFE 28l « EE LB R An R
HE—ZRaBEPREs CHED TRESSFREE LR

vy rehelibase. com



Thank you far buying ALIGH Products, The T-REX 500 Helicapleris designed as an edsy touse, full featured
Helicopter R/C model capable of all forms of ralary flight. Please read the manual carefully betore assambling the
maodal, and follow all precautions and recommendations loceted within the manual, Bo sure to retain the manual
for future reference, routine maintenance, and tuning. The T-REX 500 is a new product developed by ALIGN.

It features the best design avallable on the Micro-Heli markot to date, providing flying stability for beginners, full
aesrobatic cepabllity for advanced fliers, and unsurpa EEEII:| rellabllity for customer support.

il AL e AT O S EER T-REL D00 B A AR ANl SR TS L DT
EAR - AN EoemS g sl - ”IZ..F.HJ,:.‘_’.!ET.'.I:'EEL DR . LN R OSSR EFES T
HEPRTEEAL ISR ST ESEmMMEFEE - |-FEy 500 552 SmL BIEE -

THE MEANING OF SYMBOLS 264 &0n

I|&Wﬁﬂulﬂﬂ§ Mishandling due to failure to follow these instructlons may result in damage or injury.
s B 5 || ARRMNTSRESY ArESSTHEIHEM S ABIAS -

| CAUTION Mishandling due to fallure to follow thess instructions may result In danger.
| | HERTELR-EE - MelEEa s .

@WHEIHDEI| Do nat attempt under any circumstances.
o LRSI o ol T el T

IMPORTANT NOTES s (}i¥

R/C helicopters, including the T-REX 500 are not toys. R/C helicopter utilize various high-tech products and
Technologies to provide superior parformance. Impraper uge of this product can result In serious IAjury or even
death. Pleasa read this manual carefully before using and make sure to be consclaus of your own personal safaty
and the safety of others and your onvironment when oparating all ALIGN products,

Manufacturer and seller assume no liability for the operation ar the uae of this product.

Intended for use only by adulis with experience flying remote contrel hellcopters at a legal flying field. After the sala
of this praduct we cannok maintain any control over Its operation ar usage,

T-REX 500 EEESS@TFLA FESS (HFE*EEET SR EY UetifF il fs « FURafi A2 EFR G0
e EEE TR EACm RN ER TR e IE‘I?:—T‘ ERLREES ST T ST
'#.;E"'T'I-I- EF‘-?*!T—{I.EHFF_IHEE HELTE r"'a_._.-&h "‘~=:J_1 W= #E-‘n.--’ EESNTERROOBERNE A TE
ﬂfﬁ*ﬂA;EﬁﬁhgiﬂﬁmwﬂHFuﬂh UREFTURT SR ErmaiE s TR (IO 8 e
S FAEAIEESIT R

We recommend that you oblain the assistance of an experienced pliot befare attempling to iy our products tar the
Tiral lime, A local expert is the best way to properly Bssemble, setup, and fly your model far the Nirst Ume, The
T-REX 500 requires a certaln degree of skill to operate, and is a consumer Ham. Any damage or dissatisfaction as
aresult of accldents or madifications are not covered by any warrantes and cannot bo returned for repair or
replacement. Please contact our distributors for free technleal eonsultation and parts at discounted rates when you
oxperience problems durlng operatlen ar maintenance.

RUEH R WSS ma - ILAE ._rn’tl"l-l-a,‘ P EENSEE AR R 1_ M HM N SNESTREYT
g;t;#LwhEﬂ#H?H;wJﬂh'Tsﬂh SIS FRE - A im e A E RS T e Fia s

2.S5AFETY NOTES=zz=z==E

Flll anly in safo areas, away from other people. Do not aperale RIC aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prane to accidents, failures, and crashes due to a variety of reasons including, lack of
meintenance, pllat error, and radio interferance. Pliots are responsible for their actiens and damage ar injury
occcurring during the operation or 85 of a result of R/C aireraft modals.

EITMUNRES EnMRATIRRTOR - MERETag L kF’-anT.!!.'h!-F‘i BE-RTEI MR S EEE
- R TR P TFSIREOER T;"'-h:rﬁi'ﬂ AEiETe s U TEIZE 'Er"“-ff EGE w27 1‘—




p—

(&Y LOCATE AN APPROPRIATE LOCATION Sxa@ains /5

R/C helicopters fly at high speed, thus posing a certain degree of polential danger. Choase
an a legal Mying field consisling of flat, smooth ground without obatacles. Do nol Ny near
bulldings, high voltage eables, or trees to ensure the sately of yourself, others and your
model. For the first practice, please choose a legal fiying Neld and can use a fraining skid
te fiy for reducing the damage. Do not fiy your modal In inclamant weather, such as rain,
wind, snow of darkness.

ES®E{ AR T—TmiEr « =280 o=

. 2l . S8 T TR ERETE - AT
wARANS ST T BT - Rt T4

¥ S IERERAETEA - T Hpc) - TER - 4
=dr ‘HE%HEE‘l'f!""-'-"E"'-i:'_-la.ﬁﬂﬁ.ﬂ.ﬂ-if[.: e TR BUARTTRSETEDN
Tt B S RTE ST - EmR R e T O B R e S L R R R -

WMIOLTE - HEFESEFE 1T LERED Rl -

= I ke
o

I

!ISI“'.__'-F‘E[ PREVENT MOISTURE ®aifamEs

R/C models are composed of many precision electrical compenents.

It 15 critical to keen the model end assecisted eouiprment frevary fromn ripisture and otner
contaminants. The introduction or éxposure to WalSr 6r moishure in any form cen cause
the model to malfunction resulting in loss of vae, or a crash. Do net operate oF expasa to
rain or maisture,

E=Emnihe | moa gl W SR TR - AL LEE S 2oL RERuta o ¥ETaT
AREREMN Bl 2 TEIBSTRTAREY RS R aE S R e R

(§L| PROPER OPERATION UiFEET#x

Please use the replacement of parts on the manual to ensure the safely of instructors, This
peadict is for R model, 5o do not use Tor oier porpone.

WALCHELL  FENARNEEES - RENCAERCSTmE RS EMNTS
TAENEEZREANE  TUEUTH  TZARSE  ETARCT Lo

Ay el .

A WANRING

b=, OBTAIN THE ASSISTANCE OF AN EXPERIENCED PULOT Srmeren

Belore turning on your model and transmitter, ¢heck to make sure po one else |5 aperating
on e same fraquency. Frequency Interference can cause your model, or ather models to
crash. The guldence provided by an experionced pllot will be invaluable Tar the assembdy,

tuning, timming, and actual first Aight, (Recommend you to practice with computer-haged
flight simulatar,)

= 1T IMRITH - i U EAESAREENR RN
WEHAATH T BEEARE - & i L AR SAWAT LA SDEE

| AREN GARE OPERATION =i
Cporata this unit within your abliity. Do not fiy under tired condition and impropar operatian
may Causa In dlﬂﬂﬂﬁ

MECZSRIARR e —ERENEF R at TN - PREE - LA ST -
Fed R R TR 5

|AFETZ | ALWAYS BE AWARE OF THE ROTATING BLADES Za8Tns iz

During the operation of the helicopter, the main rotor and il rotor will be Spinning at &
high rate of speed. The blades are capable of inflicting serious bodily Injury and damage 1o
the environment, Be consclous of your actions, and carsful to kaep your face, eyes, hands,
and Ioose clothing away from the blades. Ahways fiy the model & sale distance from Yoursalf
and others, as well as surrounding objects. Never take your ayes off the model ar logve it
unattendod while it 18 tumod on. Immediately burmn off the model and ransmibter whan you
hine landed the model.

EESR=—rNNERERTIRA  ITRNL BSOS LR EaRRE -

AETIN | KEEP AWAY FROM HEAT g

R/C models are made up various forms of plastic. Plastc is wery suscaptible to damage or
defarmation due to extrema heat and cold cdimate. Make sure not to store e model nesr
any source of heat such as an aven, or heater, | 1= best o shore the mode! indoors, In 2
climate-contralled, room temperature environment,

SEESILHEL ) GEHEE AR ITHER: gy gire ERMOERE-EM
EEERSETRET SR AEmas: .




3.EQUIPMENT REQUIRED FOR ASSEMBLY ok ALIGN l//

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY STaSET T 0N

Tranemlther
(E-chamnad or M, helicopter I;!i:lrlﬂ ReceiveriG-channal ar mets)

Lt i T BT Sl ST T (PR

Sultable Minl Servos:

SRRt TEE |
053405 -
59257 ‘
53650
H5-5245MG L ¥,
HE-B2MG -

Mini Servo & 3pcs Head Lock Gyro x 1pc

TR

Ly T

Tail Speciallzod Serva x 1pe P
PR RS 'm"ﬁ;‘fﬂ?ff L

22.2Y 65 2100~ 2500mah Li-Po Bettery x Tpc

e T e T RR R R 11 |

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLY=mT=

'E:E.':_m Cutter Hnife Diagonal Cutting Pliers Headlo Mose Pllers
i = #l_i L
i ' i
— J
& 1 ;
&
ail A Hexagon Serew Driver Philipa Screw Driver
il . AR e
el = A S Smm t 10 o 1.Bmn




4.SAFETY CHECK BEFORE FLYING RiinEssan s ALICN

" When You see the marks as balow, pleass use glue or greese h

CAREFULLY INSPECT BEFORE REAL FLIGHT ERRTHNA&RATACAESES

7 Before fiying, please check to make sure no one else is oparating on the same fraguency for the safety.

vi Before flight, please cheek if the batterias of tranamitter and recoiver are encugh for the Might.

sBefora turn on the tranamitter, please chock If the throttle atick ie in the lowest position, IDLE switch is OFE

1iWhen turn off the unlt, please follow the power onfoffl procedurs. Power ON- Please turn on the transmitter
first, and then turn on receiver. Pawor OFF- Ploace furn off the recelver first and then turn off the transmittor.
Improper procedure may couae out of control, 50 pleaso to have this correct habit,

“rBefore aperation, check EVEry movement is smooth and directlons are correct. Carefully inspect serves for
interferance and broken gear.

+Check for miasing or loose screws and nuts. See if there ls any cracked and incomplete assembly of parts.
Carafully eheck maln retor blades and rotor holders. Broken and premature fallures of parts possibly cause
resulting in a dangerous situstion.

=rCheck all ball links to avold excess play and replace as needed. Failure to do sa will result in poor fight
stabliity.

i Gheck the battery and power Plug are fastened. Vibration and violant flight may cause the plug lonses and
result out of control.

*RTRTMNLEFRFFNERESSS | 844 - s e LTS .

RO L RN AR N R T RS R .

* L BAER NP S-S SR D o e T IOLF I R W .

 HALLEDT S RBRE RS TS I R - RS LR R - EREATRTTASE - nUSaedE
FFREERE P TESECHETIRAS « W @i neT AW TESSN -

*EHRWATRTETRTZAdiTEEAE Do Dl TEEEBESNRE AT T BT & TP R
Ol REA B -

*FMCAEHEAROTERE NS - REAERE L TETIME TN SHES TS S R - FRIEET RN
AV - DRURALTSENESTRENAT  BEEuF TRION# - FOHEE - AR 2P RS HRTRMNER -

RS ERN TR R ERETN G RN RIS Ee R ERESMETIR R R

tEﬁ!EﬂHRHEitEE‘H-ﬁtuwnmﬁﬂaﬁﬁﬁ-q#ﬁﬁﬂéfmmﬁﬁiﬁxﬂanm

l_ Standard Equipment &<e's =]

500HB 500HT1 500HT2 5O00HT3

84 o

A e
ITad _—— a
ATx - -
Fidae Sw i Sermm v
Motae Pinioa Gear g 2pes | 52001 EOIKN Snuhiess motee of | REMBLADG Bustiess E5211) 425 CF Blada x1
SHLp LR~ 7T ¥ SRR R AT =ree s

to engurs flying safety, _ - '-] 3 n 5 .
FATERIERSE - WS PR LR Rl - I| RS S TR Ak f
CA: Apply CA Glus to fix. | Grease lnul |_TM | [ o ] r'[r;'

R48: Apply Anasroblcs Retainer to flx pe—emd] =1 e T ! [ ol G
T43: Apply Thread Lock to fix. Gresse  Green Blue Sebfurmbled 145 50 widih: approe. 1mm
’ OIL: Add Grease. P = SRR SR o ko
I '-II E-%Eﬁ.—?ﬁﬁ-‘ﬂ:mﬁ;u R48 matal wbular adhesive (e, Bearinge), T43 thread lock, apply
T s # amall amount on screws or metal parts and wipe surplus off,
ATl | When disassembling, recommend to heat the metal joint about 15
: _ Seconds. (NOTE: K=ep plastic parts away from heal.)
When assembling ball links, make sure the A" character AL 8 E i Zjﬁljﬁ-}a‘}eﬂ AR - .EﬂEi!ﬁ.’-“:!'{.‘l’:é?
faces outside. i AL AN - CSRT LEE R - BT R R
ZIRTWNECH AR  rRad CHITSAERLCE - (R0 R TR




5.ASSEMBLY SECTION e ALIGN

(/4

: M3 collar screw ' Iy a little amount of T43 thread
[ : 50 0 HH 3 AT o Metal main rotor housing , :ﬂ-?g rﬂfen fixing a metal part,
R RMETEE C CHENEENCEEE SR L
[
M3 collar screw
I EBEE (M9 7mm) x 2 g,

Bearing MR7422

MR7ATZES
Bearing MR74ZZ &4x o Tx2.5mm
':‘;i:gﬂjimm [Already assembled
Already assembled E’ﬁg%? i i
by Factory.
BN N
[~ _cauTioN]|
[AFF @
When tightening a screw to a plastic Pin
part, please tighten it firmly, but not R it
over tightened, or they will strip. ¢ &28mm { M3x8.7mm
ﬂﬁﬁ?\ﬁﬂ#ﬁﬂ@igéggﬁﬂaﬂﬂ

9] - MOAREETHH ol R

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue,
EESHUNASUSEEER  EREW
EEERESHEELR -

Flybar seesaw holder
IHEEEE

| 500HH3 | [ 500HH3A

© [ o (_ (e O ——

Socket screw . .
EEA TR M2XSmm) ¥ 4 Linkage ball A(T2.6x3.5) 500 Linkage rod(B)
TXERA([2.6x3.5) (0 4.75xB.1Bmm) x 2 S0DiERR (B) ¢ 1.96x10mm x 2

@‘@cmm

M3 Set screw
Linkage ball B(T2.6x5.5) =

MILE TR (M3xdmm) x 2

HREB(72.665.5) (¢ 4.75%12.27mm) x 2 Ball link Flybar rod
EEEx4 TEHE
@ ﬂplmmnﬂ; o 3x340mm
Socket bution head self tapping screw = o

FEERAENEMTx2mm) x 2

Washer
50 0 3x 0 4.8¢0.3mm) x 4

Linkage rod
E2(B)

® "

.- e Linkage ball A(T2.6x3.5)
i i - fw 5 Ekﬁ;\ (T2.6%3.5)
-~ Bearin, 83zz -~ " Washer & 4.75xB.1Bmm
7 ek s P 5 Bearing MR63ZZ
) ©3xg83mm X _.3“\\_@/ #3x 0 4.8x0.3mm H3.63226¥Hxé§
2 - [alre bled| i 3 © 3x¢ 6x2.5mm
. i mraF:c;i}'Dar;sem B Already assembled
i B . by Factory.
o EE=
Metal flybar control arm e e EERERE
EEEW e e _p3xg4.5ximm

.d"/.- -
43~ M3 Set screw -

HUCEES
’ \O/Mllldmm e

Flybar control rod . .
FERER SIS Linkage ball B(T2.6x5.5)  SF Mixing arm

4.3x74.2 BRER (12.6x5.5) S
RN . o4.?5112f27mm RN
- SR Washer
P : : B
/ i | Assemble linkage rod (B) : 3% 4.8x0.3mm
i | before assembling flybar :
i | control set.
|| EEEERSsE e 10mm Socket button head
&Y b » JAllipeing e
Linkage rod (B) i iz ?

Approx 29mm x 2 :
EE(B)T29mm x 2 ]




: ‘ CAUTION||
g =0 - |

| | When tightening a linkage ball to a plastic part,
| | please note to use a little CA glue and tighten it
. | firmly, but not over tightened, or they will strip.

D BESAMBIFERNIE - EEUORABTES

V| HEDEERT - mEEHIOES MRS -

! [For original manufactory package,
if the product is already assembled
by Factory, please check again It
screws are firmly secured and
applied with some glue.

EESSHEAESNREEER FREE
BEEMESEELR -

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
R BRI E - BRI OREN
T MARNA o e -

Long linkage ball
o -]
M2x g 4.75x24.55mm

Washout control arm Socket button head screw
WEREIER FHEAREH
Linkage ball B(T2.6x5.5) M3x10mm
HREEA(T2_6v5.5) <
4.75x12.27mm. »
B Washer
3]
t 3x 3 4.8x0.3mm

Washout base
[Ffi#s

ESHFEE

i $3xp4.8x1.5mm
Already assembled|
Factory. |
EMET -
Bearing 6322 -
ﬁ?gimgtxz 2 Q‘ 4
9 3x o 6x2.5mm
Soitmt oo (7
TR )
M2x§n':m (‘e-/

Radius arm
Radiusi@#

©4.75x9.77mm

Socket screw
HEA TR
M2x5mm

Bearing FMR52ZZ
FMRS2IT8 &
2% ¢ 5x ¢ Bx2.3mm

[Alrsady assembled
by Factory.
|EEER

Linkage ball B(M2x3)
IHEAB (M2x3)

500HZ2 | i

f © [ —
Socket collar screw
BEATREERMM2.5x19mm) x 1

©

-0 .

500 Linkage rod (C)
S00IE#R (L) o 1.96x31Tmm x 2

i

| 500HZ2A |

. -

NZ-5ERESERIE x 1
Socket button head screw

©
X BEEA EE#H(M3x10mm) x 2

Ball link
EFE x4

Linkage ball B(T2.6x5.5)
IREEB(12.6x5.5) ( 9 4.75x12. 2Tmm) x 2

| 500HH4 |
s @ D-

Socket screw
BERATTARM(M2x5mm) x 4

| 500HH5 |
[ — i

Long linkage ball(M2x3)
MIEETEE MZx3) (¢4.75%24.58mm) x 1

([

Linkage ball B(M2x3)
EREER (M2x3) {0 4.75x9.77Tmm) x 6

%

31mm

P AR
M2 5x19mm

Linkage rod (C)
Approx 50mm x 2
= (CHIS0mm x 2

M2.5 Nut
2. SRERRERIE

Linkage rod (C)
BIF(C)

& 4x 4 Bx153.3mm




| 500HZ2 |

| 500HZ2A |

o LN ]

500 Linkage rod (A)
HOCIEAR (4) ¢ 1.96x13.5mm x 2

[500HH1A |
® O Im)

Linkage ball D(M3x3.5)
BHSE0(M3x3.5) { 9 4.75x17.5mm) x 2

]
0%

Thrust bearing
IEHER B @ BX ¢ 12xdmm) x 2

Q |

Washer

(@l

500 Ball link
S00ERE x4

g ET( ¢ 9% e 12x0.8mm) x 2

Linkage rod (A)

Approx 24.5mm x 2
SEIZ(A)FT24.5mm x 2

Feathering shaft

=n
@ Bx ¢ Bx@3 2mm

Spacer(Copper)
HEEEE (|
& 6.1x & 10.5%1.5mm

| &CA)?.[JT_I'SN

@ Apply alittle amount of T43 thread
’ lock when fixing a metal part.
ESRNEERFEENEN SR

Damper rubber

When tightening a linkage ball to a plastic part,
please note to use a little CA glue and tighten it
firmly, but not over tightened, or they will strip.
RS\ BB ERLTE  ERORUIBTEE
HOEEN A » mEEAR) I ET RS -

EERE =)

©5.8x ¢ 11.17%4mm D M3x3.5)

Bearing MR126ZZ
MR1 26/ 78 =

¢ 6xp 12x4mm
Already assembled

o 4.75x17.5mm

Linkage ball D(M3x3.5)

&cnunou
| = B

AUGEN]

lego on the top
FEEr

&4

% 9x b 12%0.8mm

Metal main rotor holder
SRTREEE

A, =

Apply grease on thrust bearing.
IFEshEcE CEEA

Thrust bearing

LR

& 5x ¢ 12x4mm Socket screw
BEEA DR
M3x10mm

Ul

)

- (©oum an (] ;
Smaller ID larger ID
PR PIEEETA
Thrust bearing |E#ESH% Main mrmgor holder
N
—

| 500HH2 |

| 500HH2A |

i ~
Socket screw
BER P TEERR(M3x10mm) x 2

o) |

Washer

RMFET( o 3x o 10x1mm) x 2

Damper rubber
EIR=E( 0 5.9x ¢ 11 1xdmm) x 2

O |

Spacer
L., ESHEE( 0 6.1x9 10.5x1.5mm) x 2

&CngN !

‘When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

S A\ BRITEEB0ES - HEHRER
o MEREHD IS EEES -

For original manufactory package,
if the product Is already assembled
by Factory, please check again If
screws are firmly secured and
applied with some glue.

FEREAUAEISNZEEEERER SEEE
HERRESHELCE -

7




g Apply a little amount of T43 thread
4W lockwhen fixing a metal part.
P sRRincNERERENS ERE

Can choose to

use or not use.
SR RNER

Metal head stopper
& BN MR FE S

¢ 3x340mm

| 500HH2A |
{ © [

Socket screw
EEATESS(M2x8mm) x 1

(S00HH3A
. |

M3 Set screw
MALEREERRMIn4mm) x 2

When tightening a screw to a plastic
part, please tighten It firmly, but not
over tightened, or they will strip.
EHR\EREEELEE - BElNRSE
o] + MAREHH O ESRIES -
For original manufactory package,
it the product is already assembled
by Factory, please check again If
screws are firmly secured and
applied with some glue.
EEEHLELBNRZEER  SREE
b |EEERESHRLD -

Approx 108mm
i ¥108mm N

Approx 10Bmm
4 ¥108mm n

Flybar paddle
TEHR

Make sure both sides are equal in length.
BESEEETAREES -

8



I R / \
0 GFW © (v ©  [jw—
Socket button head self tappin, Socket screw
¢ Sockat tntian haac serew EEAT RS 00z % 4
SErEW y B UBER(M3xEmm) x 4
LRSS S H(T2.6x8mm) x 2
(e © I o mW
Bearing MR688ZZ MR M2.5 Specialty washer M3 Set screw
VREEE77EBk{ o Bx o 16x5mm) x 2 ;"_F&?:ﬁ"‘;m%éﬂﬁmmﬁmmm] " M2 BB = (0 2.5% ¢ Bx2mm) x 14 HALL TR (M3xdmm) x 4
Lo © |
Socket button head screw Washer
HEEEPIRRES (M2, 5x10mm) x & ) 25( 0 2x 0 6x0.6mm) x 4
M2 Nut
| 1omee x4
Hex mounting bolt
REE
3 Bearing 68822 SIURSL AU i
earing
BEITNE, i
Main frames (R/L) SRR IENIN T2 BxBmm

%gﬂﬁﬂmtﬁ Bearing block
M2.5 Specialty
washer

M2 S¥EERE T
@ 2. 5x g B6x2mm

Bottom bracket
TEE®

Washer
;o
¢ 2% ¢ Bx0.6mm

8 M3 Set screw s
i el o0 o

M3x4mm it

rew pat = o head screw

Socket sci o o i

!EW; IR M2.5 Specialty ﬁ%ﬂmﬁﬁ
2:12mm mm

washer

M2 . B EREET]
qa2.5x¢6x2:llnm Socket button head self

< tapping screw
LEEPT EE LR
;ﬁ%%ﬁ%a“d 2 Skid pipe T2.6x10mm

=
5% ¢ B.5x237mm

Recommend sanding the marked position with a waterproof abrasive paper(#800-1000) as
below illustration to avoid the wires of electric parts to be cut.
ERRTERMLRE o EEB00~-1000KDETE O LEFRETERIE -

CAUTION | Waterproof abrasive paper o
AR b o= _—

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

EME?\EBH RS  EEIRTIHERE
AR O ESREES

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
Eﬁﬁﬁr‘fﬁﬁﬁi%fiﬂ’ﬁm FEWEE
AEERESTRRELE

'leply alittle amount of T43 thread:

" lock when fixing a metal part,
; namm BEZEEER RRE




Main frame assembly point:

First do not fully tighten the screws of main frames.

Put the main shaft through the two bearings and

check if the movements (up/down) are smooth. The
bottom bracket must be firmly touched the level table
top (glass surface); please keep the smooth movements
on main shaft and level bottom bracket, then slowly
tighten the screws. A correct assembly can help for the
power and flight performance.

5 =h
AR EAZSRE HATHES _BHRER
THRGNEEIE  TEERUEHEKESE (38 T ()
EED SRS INAREERETSORBERER
=5 - FRARNESSs IERTEEERSEN - Glass surface

o

-

BETE 3
\ 30

——

__—— Main shaft
E3 ]

Press two main frames equally.
TSTERRAR TR

Main frame
E =L

~ Servo installation (DS3405/59257/$9650)
- BR#=EREDS3405/89257/S9650) e

Apply a littie amount o1 T43 thread
, lock when fixing a metal part,
SRENRINE S SRR AT

500HB1B | | 500HZ3 |
(® (uw © e

Socket button head self tapping Linkage ball A(M2x4)
screw EREA(MZxd) ( 0 4.75x8.68mm) x 3

LEEAESTEM(T2.6xBmm) x2 @ I
@ @nm Socket button head self tapping

©

Washer
275)( ¢ 2.6x 9 5.8x0.6mm) x 12

mﬂ.?ﬁx'a.ﬁamm
Linkage

T2.6x12mm

Canopy supporﬁ"-\
BEOEME

©2.6% 6 5% 9 6.6x7.3mm %
Canopy spacer

AESETREE
ad By 11x22mm

Socket button head self

tapping screw
LIPS |
T2.6xBmm

Battery mount
B EE

BT
CAUTION

N

When tightening a screw to a plastic

part, please tighten it firmly, but not |
over tightened, or they will strip. |
gma)&ﬂﬁaﬁﬂﬁig- EEHnEsEm |
g - AN e RNA - |
For original manufactory package,
if the product is already assembled
by Factory, please check again if

screw
Socket button head self tapping S EEP T S E(TZ6x10mm) X 12 Niit g?g;%" screws are firmly secured and
screw =i 7 applied with some glue.
B P R S R A T2.6x12mm) x 2 i . — EERSUEIENEAHES  BREE
N it o =5 EEEREARELE |
u © 2.6 & 5.8x0.6mm
M2gReE x3
Plastic servo nut
EESEDER Socket button head self
” tapping screw
Nut Linkage ball A(M2x4) R VSR
&5 ERIBA (M2xd) T2 Ex10mm

ball A(M2x4)

TRIEA (MZ2x4)
tsaodfzt button head seif a-!.?518,hEBmm
pping screw
TR R

In order to keep proper travel
range and reaction speed for
the swashplate, recommend
installing the linkage ball at
the illustration location on

servo horn.
BT tTRITEENTERRE
g@ﬂ!ﬁiﬁﬁ'ﬁga EERET

2H
e

Linkage ball A(M2x

ERERA (H2xd)
24.75xB 6Bmm

Socket button head self

tapping screw
P URETRER

ppi
2
T26xi0mm

10




wE (AR

M2
82MG Servo horn
=

Plastic servo nut

BEESEREHS-5245MC)

Servo installation (HS-5245MG)

,

Socket button head
~  self tapping screw
REPY EERERM

T2 Bx10mm

Attached
L]

Linkage ball A(M2x4)

IREEA (MPx4)

$4.75xB.68mm

Attached
-aw_:

11




Socket screw
Bearing 684ZZ BT TR AR (M3x10mm) x 2
GEAZIE 2 (o 4x ¢ Sxdmm) x 2 - I : @
M3 Nut
MITRERIE x 2

(e

Socket button head self tapping

screw
LEEANTESEES(T2.6x10mm)x 8

I
M2.5 Specialty washer
M2 5 HRET(e2.5x06x2mm) x 8

R

M2.5 Specialty
washer

M2 . B4SERET)
o 2.5x ¢ 6x2mm

EEETEE D

Tail boom mount (Left)

Metal tail drive gear assembly
=REEIEE

&C%’Tg" 1

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
EhaE\EWM EREE  BEROER
o - MERTHAIESEAEST -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and
applied with some glue.

EERCLEISNESHER BREE
EEEEESAELE -

Socket button head self tapping screw
R UREBIRR

Bearing 684ZZ

O
6847798

@ 4x 9 Sxdmm \@

Socket screw

BEA AR

M3x10mm

Tail boom mount (Right)
i ESEERE (5

.
-7 Plastic hexagonal bolt
? AR
41.9%x35.4mm

12




| 500HH4 |
Q 1] ‘

M3 Set screw
YL RS (M3x3mm) x 2

| 500HB1B]
:
[

M2.5 Set screw
7. 51 AR (M2.5x1 2mm) x 2

500HB2 |

(0)

Hex socket self tapping screw
P S BERR(T3x6mm) x 4

Washer
EEEEET( ¢ 10x s 13%0.8mm) x 1

© [ —

Socket collar screw
A VR ERE R AR (M2, 5x 18mm) x 1

© g

M2.5 Nut
M2 GRS x 1

\

Main drive gear set
TR

Socket screw

EFF RS
M2.5%19mm

Autorotation tail drive gear

EWEEE
145T

ACI\UTIGN
i -

| 500 Linkage rod (C)
S00ERC) ¢ 1.96x3Tmm x 3

| 500HZ2A |

(@l

Ball link

31mm

| | When tightening a screw to a plastic
: | part, please tighten it firmly, but not
: | over tightened, or they will strip.

|| GRS\ B CERER R HTIERE
| T MR SR EES -

Washer
HaEEET

: | For orlginal manufactery package,
i | ifthe product is already assembled
: | by Factory, please check again if

! | screws are firmly secured and

: | applied with some glue.

|| R ﬁﬂ@ﬁmﬁ%!ﬁﬁﬁ'i‘é%‘ﬁm

@ 10x g 13x0.8mm

Linkage rod (C)
Approx 50mm x 3
E#2(CE150mm x 3

M3 Set screw-
M3 IERERAR

M3x3mm

IHEER

o Bx e 14xBmm

_ , Apply alittle amount of T43 thread

W lock when fixing a metal part. :
"~ BRERESEESERARL GRS

Canopy mounting bolt
BEREES

M2.5x12mm

One-way bearing
EnHE
4 10x & 14x12mm

Linkage rod (C)
ER(C)

Antl rotation bracket
TEFRERME

Already assembled by factory,
please note to check again.
CHEERE - BENBTEER

Main gear case
EELE

Hex socket self tapping screw
[MEANEENER

T3xEmm

Apply grease
2 R

One-way bearing shaft
PERE
o Tx e 10x ¢ 12.6x27 25mm

[HEEHESERCE -

13




@ Avplyalittie amount of T43 thread
¥ lockwhen fixing a metal part.
 GRENREEEEDEERIIEND

When tightening a screw to a plastic
part, please tighten it firmly, but not
FhaE A FERELER - BENOEER

el e R

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and
Lt U .
HEERESEYCE -

(ERRTHNENE

Linkage rods A/B/C sizing and quantity reference chart

S 500 Linkage rod (A)
SOGERR (A) 0 1.96%13.5mm x
TR

500 Linkage rod (B)
GOOSER(B) ¢ 1.96x10mm x 2

[

500 Linkage rod (C)
SO0EE (D) ¢ 1.96x31mm x 5

Ball link
z @}- | memane

.I] 500 Ball link
SOOEEm x4

e

In order to keep proper travel
range and reaction speed for
the swashplate, recommend
installing the linkage ball at
the illustration location on

servo horn.
RITTRITEEACEERES
HERET®

' DR B TR ESEK
BiE -

let

=,

—
»

1 o =251

\ e
g

] )\




| 500HT3B |
Qo

Socket button head self tapping

screw
LEBEAASHEMT2.6010mm) x 2

© |

Washer
L (¢ 2.6x 9 5.8x0.6mm) x 2

Rudder servo mount
EEREZEETE

Washer

wg
% 2.6x 4 5.8x0.6mm

500HT3

Tail control guide
ENHEEER

Rudder servo bracket
FEfEHEER

After assembling the tail boom,

please check if it Is firmly tighten.
ENEEHABERLR

Aim the opening of tail boom at the

convex of the case and insert.
HEEE CHMEAEESE  ILEA -

Please insert the opening
of tail boom into the convex.
EER0OOOEAR  BEA
SEEEREN -

Tail boom

¢ 15k 16x461mm

ACAUTIUN
AN

Drive belt illustration EESTHEERET

1. Check to rotate the belt 80
degrees when assembling.

2. Belt tension: Recommend to
lightly tighten the drive belt
after assembling tail boom
to avoid vibration, belt friction
and rotation slip.

1. HESSE BB RSO0 -

L EBRE REEEHERET
ERNAR - BEEIETE
EmEEITE -

lock when fixing a metal part,
BRENREREETAEE RSB

, Apply a little amount of T43 thread

l Acgrgu

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
Giah ) RO TR  EEHDRNRE
ol » MERNHNIEERNES -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
FRELUECENREEES  SREE
BERRESEHRLR -

15



| 500HT2A |

500HT2DA

N

©  [[—

Socket screw
BEEF R (M2 5010m) K 3

© [

M2.5 Nut
E

W7 SIOEMRNE x 3
Bearing 684ZZ

GEALTE ([ o 4x 0 Bxdmm) x 2

©  (D—

Socket button head screw
4 [ 56 AT S T AR (M2, 5x20mm) x 2

M2.5 Nut
2. BIIREERIE x 2

© |

Washer

Tail case (R)
EEEE T)

EE)( o 2.6x ¢ 5.8x0.6mm) x 2

Socket button head screw

=EHEAE
M2 5x20mm

Tail case (L)
EBwET)

W lock when fixing a metal part,

B Apply a little amount of T43 thread
FORNEZRARESERAIRAD

&cnunoui-
T B |

over tightened, or they will strip.
IR BB T
g MmERAHH O SN NES -

When tightening a screw to a plastic
part, please tighten it firmly, but not

R  EEHTER

‘g%’“e’ Socket screw
& 2.6x ¢ 5.8x0.6mm aﬂ?;n\n%‘;ﬁﬁ

screws are firmly secured and
applied with some glue.

AERHESHRL

For original manufactory package,
if the productis already assembled
by Factory, please check again If

Eﬂﬂ#ﬁﬂ@ﬁiﬂ;%fﬁﬁﬁﬂ T EREE

j}m 3K CF Vertical stabilizer

\ HEMEEN

M2.5 Nut
MZ.SRGEAERIE

Bearing 6B4ZZ
6847188
b 4x ¢ Gxdmm

Metal tail rotor shaft assembly
EHMEIEW EHE

[ Acnunoh‘
E B

Before/After assembling, please
double check to avoid the drive
belt bended or scraped to reduce
the damage risk.
HEmEsEnESRTMATIESTSHL
[&ﬁ?ﬁgéﬂi

_500HT2B |

| 500HT2C |

Socket screw
EIEF SRS (2xbm) x ?

© |

Washer
Fal( 0 2% 6x0.6mm) x 2

| 1]
OO

Thrust bearing
L HEREER( 0 3x ¢ Bx3.5mm) x 2

]

Bearing MR95ZZ
FRGL B (o 5% ¢ 9x3mm) x 2

(o
ik ool CAUTION]| g%smr
Bﬂéﬁﬂ{mzﬁnﬁ $ & = =5 | @;—rwﬁxﬂ.ﬁmm

Collar A
EEEEmEA (o 2x ¢ 3xdmm) x 2

e
© ] ﬂ ; \

Collar B >

E?E‘:’r{&ﬁg?, { ¢ 2x & 3x3mm) x 2 /ﬁ ﬂ i

ON un ) :

Apply grease on thrust bearing.
LEREEERE | M

)

Smaller ID targer ID
M) ik
Linkage ball A(T2.6x3.5) Thiust bearing &3 Egmhﬂ "

BRIEA (TZ.6x3.6) (¢ 4.75%8.18Bmm) x 1
Bearing MR95ZZ
O WROSTZ8

@ 5x ¢ S3mm
Bearing MR10622
MR1067788 7% ¢ Bx & 10%2.5mm) x 2

O [ H

Slide shaft Bearing MR106ZZ
EWAEx] ¥RL0GZIR0:

@ D 6x 0 10x2.5mm

Collar Bearing holder
EENENEEERD ENEEnHEE

Tail rotor hub
e M TEE
© 10%39 6mm

(#6xeT.4x2mm) x 1

Collar
B R E R
o xe7.4x2mm

Bearing MR1082Z
MR1D6Z78E At
6 6x 9 10x2.5mm

T type arm
BTEEmg
Slide shaft
EHEE Link ball A(T2. -
p4x g Tx15,.2mm H%A(a%.eﬁxsb! {F2:0x2:5)
& 4.75x8.18mm

Socket screw
EER AR
M2xEmm

Thrust bearing
— LR
& 3x ¢ Bx3.5mm

Tall rotor holder
EnEwE

Collar B
| EESmHER
H & 2% & 3x3mm

Control link
EEREEE

Collar A

EEREEEA
1 2% @ 3xdmm

Collar screw
SEEARFEH
M2x8mm

16




J

500HT2B

© [[m

Socket collar screw
EEAERERMMIx16mm) x 2

© W

Tail blade
@ B
M3 Nut
M3EFIERIS x 2

| M4 set screw
MALE R AR (M4x3mm) x 1
Socket collarﬁscrew
_'&cnunon N e R
| T B \\
iy
i @ C]m Aim tail rotor hub at the concave of tail rotor shaft and fix it, Q?
please apply a little glue on the set screw. Nut -
Linkage ball A(T2.6x3.5) ST T E E E AL 8 - - PRI R - P 2 =
EFEEA(T2. 613,50 ( & 4.75%B.18mm) x 1 p ’
: |:| Already assembled by factory, =
Socket collar screw please note to check again.
HEASEEEREMMIX1Gmm) x 1 SEESN « ERUETEER -
@ H Ta% pgﬁﬁassembly
EneMTE
Washer m;gﬁtmscmw
£75)( ¢ Ix 9 4.Bx0.3mm) x 2 iy e

LS

@cgrgu |

Already assembled by factory,
please note to check again.
DRSS - SPBUSTHEER

Tail rotor control arm
ERuTEE
Washer

1]
3% 2 4.Bx0.3mm
Linkage ball A(T2.6x3.5)
EEEA(TZ . 6x3.5)

©4.75%8.18mm Socket collar screw

When tightening a linkage ball to a plastic part, please note to use a little
CA glue and tighten It firmly, but not over tightened, or they will strip.
L'FE%AEQEEE%MEE FRVECEBTEEHOBEND - MERNETD

CIHES IR

EFFAEHESS
M3x15mm

W lockwhen fixing a metal part.

,jApp'ly a little amount of T43 thread
P anenReRE RN GRE)

| &cg'rgu

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
CREE A\ RS ERLLE  EEHIEME
o« MERNHNEENNET -

For original manufactory package,
if the product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
EEEHUERRNREEES  ARAH
EEFRESEELE

17




/ (ammzzssezzy

Socket button head self tapping

screw
LNERSEEERM(T26x12mm)x4

(o

Socket button head self tapping
screw
LEEMRBERES(T26x10mm)x2

© |

Washer
T 02.6x05.8x0.6mm) x 6

Tall boom brace end
EEEIEE

N

Tail boom brace
EESHE

Washer
=5

Stabilizer mount (Lower)
KTHMEEE (T

=
9 2.6x g 5.8x0.6mm

Socket button head self
tapping screw
TP TR SRR
T26x12mm

Socket button head self
tapping screw

RO USSR
T2.6x10mm

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.
iR A SR ERUES - BERERE
&« MBRNHNTETEIES -

For original manufactory package,
if the product is already assembled
by Factory, please check again If
screws are firmly secured and
applied with some glue.
REESEHERIZEERR  FREE
ESRBESERELCE -

_/
Socket button head self
E&%!IP‘!JE EEEERA
Washer T26x12mm
& 2.6x 0 5.8x0.6mm
= 3K CF Horizontal stabilizer
s KR TR
|
) |

(Upper) p
UM EEEE () i

Washer

¢ 2.6x ¢ 5.8x0.6mm

18




= | When the thickness of main blade is 10mm, the main
» blade spacers are not required.

When the thickness of main blade is 9mm, the main
AR blade spacers are required.
[ A\ CAUTON FEMEER 10 A EE B -
lif Be s TIERFER Tank; - EEATERSR -
When tightening a screw to a plastic f %

part, please tighten it firmly, but not Socks_t collar screw
over tightened, or they will strip, EEA EEER
B SR EELIE - SEROEED M3x20mm

o - RO EERERS -

For original manufactory package,
it the product is already assembled
by Factory, please check again if
screws are firmly secured and
applied with some glue.

EESHLUNORNRIERRE ERERE
HEERERESHEELE -

| 500HH1A|
g [—m ] ==

Socket collar screw M3 Nut
B0 AT TR ERS(M3x20mm) x 2 MATRETRIE x 2

| 425 Blade
i A25ERE

i
i Main blade spacer & ,_T Main rotor holder
WEH FHEMI

_m- Ing lS;;ﬁ‘ﬁn’lm

425 CF Blade
425w T IR

O

Main blade spacer

=RMBE(¢Ine 15x0.5mm) x4 Socket screw

TP TR
M3x10mm

For motor fixing | =
BEETEEM 5

Y/

¥

M3 Washer~

M3ET
& 3xe Bximm

¢
=

| 500HZ5 |
© m ‘

M4 Set screw
MALEE RS (MAxdmm) x 1

Motor pinion gear 12T
FEiEEm 127 i

M4 Set screw
WAL TRRAR

Mdx4mm \

o) @
7 == i J After assembling the motor pinion gear and main drive gear, the horizontal \
/| I < distance must be within 1mm and keep the gear mesh at a proper distance.
;.\_/ : /“‘_wl.,,, FETERIERETRTTERSATEE M TERFMENS S EEHE -
\"-u—-—--/ P :

h 4

#
7

‘/'

< i g i
/’ T :
g U i :
Motor
1600KV

When fixing the screw of pinion gear, please aim at
the fixing point on motor shaft.
FSEEEHERR - SHERELNEES -

19



— - ] — e
Servo(The other side)
Hooké&Loop {alig g (=—R0
faste! ta
MMEﬂﬂﬁﬂ pe _.um._m_-_m vmq?_m gear set
Gyro
Battery AR Tail servo
HEith =l

o

= | \, Q
ﬂ_| .._”m\
—__ Receiver(1)
S [ (1)
Tail rudder control rod
Battery tape fixing hole Receiver(2) Approx 425
boid =2 x1
WM EES > R (2 3 H*_wmqi.ﬁw Smﬁ_ﬂ:,. 1
g Socket coll - - -
I= ! M2.5 Nut cl .rw..uo ar screw R
m \ ' x s Ne - SIERIE ) mmﬂﬁ_.g_wﬁx% =l
o 1 Antenna pipe
] ERE
_m.._: Landing skid nut
i [
r ]
fid HITEC - FUTABA 6CH receiver wiring im 7CH receiver wiring
= HITEC.FUTABA GCHER AR BT EE IR TCHIBIMERE R E
(@] Alleron Throttle
e Fisgary b 1]
e CH1 CHA
g Elevator Aileron exa
R AT FHERE O EE/AR CH
i CH2 6 ch CH2 n:m
receiver CHS
()] Throttle AN EREIE Elevator AUX 1
-3 P A4 T AUX 2
- CH3 CH3 7 channel
.| Rudder Rudder
— =] 14 TFIHE
[ CH4 CH4
-
S AR
11} Pitch ] D Pitch
M IRiE lﬁ%& e
o
m 8-Channel Receiver is adequate for the requirements of T-REX helicopter. 7-Channel Receiver is adequate for the requirements of T-REX helicopter.
You will need the following channels at a minimum: Throttle, Rudder, You will need the following channels at a minimum: Throttle, Rudder,
Q Elevator, Aileron, and especially Pitch(CH6) and Gyro(CH5) controls. Elevator, Alleron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.
w mﬂgﬁE.m;mmmmmmgﬁﬁﬁmmxﬁmmwa%ﬁm s o b5 TR - I - HEE B AL 2R R AT RN T AR AN B A - R T P - JIEadE - T A -
nD. FISEEEAEIES + 1o L e LR R 08 B GA MR RR PR 25 (CHD) B0 (CHE) - BB ST EL B E S} + oy L e T R RE AR R B PRAR (ALK 2) ORI (AU 1D -

20




7.BRUSHLESS SPEED CONTROLLER INSTALLTION SUGGESTION EscRmISEszsemiE  ALIGN I//

Installation Method (1) ZE57(1)
Hook and Loop Tape(hooked) ? ' i

RISAE Use attached Hoop and Loop Tape, tape the

: Hoop side (hooked) on the battery mounting
plate and the Loop side (fuzzy) on the battery

g to fix the battery in order to prevent any slip.
AP B e BT S BT - FE REmBU RIS (B AR SEAS AL S50 AR

t;ﬁggﬁﬁmfﬁ EER HERENE  aEHEEER

=R 0
= x Hook and Loop Tape(fuzzy)

EimSEE
! A = NS
S Use Adhesive foam or Hoop & Loop tape to fix.
> AR e ERETEGoEE -
e
NOTE: When installing the speed controller,
e F please keep a distance of at least 5cm from
Esﬁﬁcigéﬁ)“mm s the receiver to avoid any interference.
a E iq};EgﬁgﬁgﬁEﬁ%—%‘iﬂ%ﬂ%ﬁ&%%@icwtaﬁﬁﬁ CER
5 .

Installation Method (2) =570

NOTE: When installing the speed controller,
please keep a distance of at least 5cm from

the receiver to avoid any interference.
AR ERISIEFRBENSRESOcn CHMEE
B TREENESE -

Hook and Loop fastening tape
BEiGiS

A <®
ESC installation location (2)
ESCRERL (2

8.CANOPY ASSEMBLY #ssax

Pa
500HC n
Fiberglass Canopy 50 0 H C1
HEBEESE x1 [
REIEEER x2

i B
When assembling the canopy to the unit, please T

L2
completely wedge into the groove of the bottom plate. fa’ :
HESERREER  ERESFALRERNEEN - y/ ;/

>, s




9.SERVO SETTING AND ADJUSTMENT BiEsEzEemE AULIGN I//

To set this option is to turn on the transmitter and connect to the helicopter power. Note: For the safety, please do not connect ESC
to the brushless motor before the setting in order to prevent any accident caused by the motor running during the setting.
%g%%g%;&g%%?ﬁ% BIEFREENT@TRE - T8 ATZ2HE YT EATERERRARBEERR/EN=GREL  LIZHE

R 'l'i'ﬂnS_ll"liﬂ_BrfSB_ :I';i?:e ?:(t;sel the subtrim neutral for the first trial flight. If the helicopter wags, please trim
JREEEHERRSERAE Trim both rods (C) simultaneously to adjust for forward/backward tilt. Trim rod (C) separately for
righleft tit.
TMAGG . D EEERARODTINL  ERRANE  RSHRESEE  REASSE0)
BibER BROSCES  T5RE 5 () EETREE -

]

Positions of CH2 - CHE are exchangeable, After assembling

Alleron:CH2
RIS cHr as photo (Note:Set the transmitter under CCPM 120 degrees
T mode), pull throttle stick (pitch) up . If one
Elevator:CH3 servo (or two servos) moves downward, adjust reverse switch
FHERE:CH3 (REV) on the transmitter to make it moves upward. If three servo

move downward, adjust the travel value (+-) of SWASH CHE on
the transmitter to make them move upward. When the actions
of Aileron and Elevator are opposite, adjust travel values of
SWASH CH2 and CH3.
CHZ -~ CHETT A2 « [eEERsE (X8 %F—"ﬁfﬁﬁ ERECCPH 1200
FRET) '%‘EEP?&EF (Pitch) &£ CF - S+ RERSE1E502E
F SEE T SRERE (REV) @ﬂaﬁ&%& E BiEEE
SSE:EEL‘:'FEB% + SRR SWASH CHE TREEMIERE « (56
SBEkFE DT E*Hﬂﬁ‘j BIMEAGRRES « EURSEE SWASH CH2 - CH3
TEEFEHE-

FUTABA/HITEC Transmitter/Servo
FUTABAHITECE IS BN ERIRSRE

Positions of CH1 - CH6 are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick (pitch) upward. If one swashplate
servo (or two servos) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CH6 on
the transmitter to make them move upward. When the actions
of Aileron and Elevator are opposite, adjust travel values of
SWASH CH1 and CH2.

CHL - "HB_JE_&EIE EEEGE (EE: ERRERERICP 120+
i&ﬁﬂ FOHPES (PilchiE b - 51 Bﬂﬂﬁ%ﬁ]iﬁs‘:al
Bl %ﬁﬁﬁﬁiﬁmﬁ@ﬁﬁé néF.-J{ﬁéﬂiEi%ﬁL f‘.‘lﬂ

EJE':‘E—F’PSH + SEEETE SNASH Ho (TERRIE EE
1 BIMmATRIEASME « GRFE SWASH CH l "12

10.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING resssrenswzas  aLicN ///4

Recommend to choose Head Lock type for Gyro and turn off Revolution mixing(RVMX) mode on the transmitter, then set the gain switch on

the transmitter and the gyro to Head lock mode. The gain setting is about 70%, and after transmitter setting, connect to the helicopter power

for working on tail neutral setting. Note: When connecting to the helicopter power, please do not touch tail rudder stickand the helicopter.
Then wait for 3 seconds, make tail servo horn and tail servo at a right angle(90 degrees), tail pitch assembly must be correctly fixed about in
the middie of the travel of tail rotor shaft for standard neutral setting.

EESEE ERAAEFILES é%%%ﬁﬂﬂﬁﬁﬁﬁ&ﬁ%ﬂ%ﬁﬁ%m@&i-ﬂ[#%%%ﬁ%tm%gﬁ, BPIREYERTET - BERN 70% 5 -
BHRNTTAERLIESMER chuﬁir—%EPj% E At EE%%%@ FREs/RIERERAIIERE SR REENEEETIRSRERER
%

fBEnE 00 ERERF A rEEREERTENDIEUE AR BRE -
[ TAIL NEUTRAL SETTING ETLZEE | HEAD LOCK DIRECTION SETTING OF GYRO PEESTA0ET |
After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
pitch assembly is as photo. If the tail pitch assembly is not in the middle counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
EREEHETEETGRZEEE P1fcrEFEJ%£IIEEE}§Eﬁﬁ FE PitchPfliExRED the gyro to"REVERSE".
ERSEREEIERNRERE EEEREOOES STESHREERD ROREEASE

EPilchi2sHEET ERRER
l |

Eﬂﬂﬁi‘ﬁﬂﬁﬂﬁﬁiﬁt HERRA HEEE
Middle tail [ ]] &
pitch assembly. Tall servo horn SR 2

) |
! Trim direction for
Tail moving direction tail servo horn.
\l‘_ | EEEST EEEEEESH
=
Tall case set [
EtaEiE

22



11.PITCH AND THROTTLE SETTING =ie=sRebampss

GENERAL FLIGHT —@Ri{TEst
GENERAL FLIGHT
—ERITER
Throttle Pitch
it ] RS
100%High speed -
3 100%E +12
4 85%
e - = = S 70%~75%Hovering o
Stick position at high/Throttle100%/Pitch+12° 3 70%- 75U +5~+6
SRR BPY100%/Pitcn+12°
2 40%
i 0% Ia‘:w speed 20
100% 1
B5% |-y i
T0~76% [+orr————y
2 b 40%
Stick position at Huvermgﬂhmﬂ!e T0%~75%/ Prtch+5~+6 * i
BRER BPET0%-75%/Pitch+5-+6 | | |
| |
1 2 g B 5
Throttle Curve(Hovering Fight)
ERETUHPIER
Pitch and Rotation Speed PiLchEsEizsE
TIP:It is recommended to use a lower pitch
setting when using higher RPM\Head speed.
This will allow for better power.

Stick position at Icwﬂhrotlle 0%/Pitch-. 2-0°

R R POy P Ttoh 20 BREE IREANEEHRGE D2
2 A s

BERE Pitch  RIESHREETIME

i i [ IDLE 1:SPORT FLIGHT |
- Throttle Pitch
o e (=T
+12 5 100% 12’
e 4 75%
3 70% +5~4+6
2 T5%
1 80% -5~-§"

Stick position at hlghu’ThruﬂleiOO%fPltchHQ‘ I
EESE/BPI100%/Pitch+12°

1 2 3 4 5
Throttle Curve{Simple Aerobatic Flight)
DORTRIUEFEHE
p IDLE 2:3D FLIGHT
Stick position at mlddle!T hrottla 50-85%.I'P|tch o Throttle Pitch
A2 0E/ BPIBS-90%/Pitch O bl ®eE
100% High
5 1 wﬁg +12
B5~90% Middle 5
— 3 AE-O0D 0
1 s 42
L o
T
BB e ;
Stick position at ll:vwfl" hrottle 100WPrtch 12° | {
FEIR{ESR/ HPI100%/Pitch-12°
1.Pitch range: Approx. 29(1=14.5 )degrees.
) 2.1f the pitch is set too high, it will result in shorter fight duration
ACAUTION and poor motor performance.
L B 3.Setting the throttle to provide a higher speed is preferable to ! |
increasing the pitch too high. | | |
.%_ g%gm% mm—%ﬂgﬁgﬂ% fﬂéﬁﬂ%ﬁfﬁﬁ 1 "?"0“" c : (3D F'? ht) ’
e Lurve a
1. ENERLIESEENREST, « BiRERFE AR FrER TR P IR

23



12.POWER COLLOCATION REFERENCE FEmnsiss =5 ALICGN I//

Motor Pinion Gear Li-Po Main Rotor Blade Pitch C:tre::)(:\) Throttle Curve RPM approx.
BETE SRR THERIES [ P PR F IR EEAE
oA (D ANE
Hover 55 +5° 11 0/50/70/85/100% 2150
Suitable for elementary/ Idle 1 +5° 10 80/70/100% 2020
intermediate hovering, | 85 22.2V ;ﬁ:rcaalr:jir; = ) e T
general 3D flight. (2100mAh) | 7o e -3 13 2260
%ﬂgg%ﬁfﬁ—m < 0 1.5 85%Middled 2500
B Idle 2 - 1
. 0 2 100/100/100/100/100% pA 2680
+12° | 30 2450
Hover =2 +5° | 115 0/50/70/85/100% 2220
+12° 34 2550
13T Idle 1 +5° 11.5 80/70/100% 2080
Suitable for 6S 22.2V :l2)5 c;]rt:juﬂ & ™ o ==
Advanced 3D flight. |(2500mAh) qugﬁiam‘;s =
SRIRTER 2 0 14.5 85%Middleth 2630
Idle 2 0" A 2840
= 17 100/100/100/100/100% ————————
+12° 34 2550
Hover =5 +5° 13 0/60/80/90/100% 2400
12 34.6 2380
Idle 1 +5° 11 80/70/100% 1950
5s 18.5v | 425 Carbon : ’ T s O
14T (2700mAh) | Fiber Blades -5 14 2208
25T TR 0° 12.7 85%Middled 2430
Idle 2 0" 14.8 2650
- 100/100/100/100/100% ———————
+12 34.6 2380
Hover =5 +5° 14 100/60/80/90/100% 2400
+12° 40 2440
ss 185y | 425 Carbon Idle 1 +5: 12 80/70/100% 2020
15T (2700mAh) Fihgf Blad_e-s -5 15.5 2295
125BERERSR 0 14.5 85%Middledo 2560
Idle 2 . :
o 0 18,5 100/100/100/100/100% | A 2760
+12° 40 2440
Hover (55} +5° 13.5 0/50/75/85/100% 1940
1 +12° 35.5 _ 2110
Idle 1 +5° 12 0 1720
4S 14,8y | 425 Carbon : 80/70/100%
16T Fiber Blades -5 15.5 1940
(3200mAh) | oopeusr rres -
0’ 1.5 85%Middleth 2200
: . 24
le2 ¢ 145 | 400/100/100/100/100% |— 2210
+12° 35.5 2110
Hover =& +5° 14.5 0/50/75/85/100% 1940
+12° 36 2080
Idle 1 5° 12.5 9 1770
4S5 14.8V 4:25 Carbon + : =) 80/70/100%
17T (3200mAh) Fiber Blades -5 16.5 1998
Ll i =
. 0 12.5 2260
Idle 2 . 15.5 2480
E 100/100/100/100/100% ——————
+12° 36 2150
Hover =5 +5° 14 0/50/75/85/100% 1880
+12° 385 2100
4S 14.8V 4925 Carbon Idle 1 +5° 13.7 80/70/100% 1820
18T Fiber Blades -5' 18 2040
(3200mAh) | rpeinor v -
- 0 13.5 85%Middletd 2330
Idle 2 ” : 2550
oe | o 165 | 100/100/100/100/100% ——220
+12 38.5 | 2200

NOTE: 1. Please use a pitch gauge to adjust the pitch value. Incorrect excess pitch setting will result poor helicopter
performance and reduce ESC's life and battery's life.
/2. For the safeties of flight and helicopter structure, please do not equip the power of main blade over
2650 RPM.
Hl . EEUTERERASIRERE  ACENBARER EFERELEESNNEE  FEEEIERREBEIT AT -
Az BTRITEZTHBESEST S - FEEEEREEILIEB2650RPM -

24



13.RCE-BL60G BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL #RIBZSERRE A IGIN

PRODUCT FEATURES E&RS

1. 5-6V step-less adjustable BEC output allowing custom voltage setting to match servo specification.

2. BEC output utilizing switching power system, suitable for 7.4-22.2V (2s-6s) Li battery, with continuous current
rating of 3A, and burst rating of 5A.

3. Three programmable throttle speed settings to support quick throttle response.

4. Include soft start and governor mode.

5. Small and compact PCB design for lightweight and simple installation.

6. Large heat sink for optimum thermal performance.

7. Highly compatible to work with 98% of all brushless motors currently on the market.

8. Ultra-smooth motor start designed to run with all kinds of brushless motors.

9. The power inlet utilizes a Japanese made "Low ESR" capacitor in order to provide stable power source.

10. The throttle has more than 200 step resolution that provides great throttle response and control.
1 5-6HRIEEETHANAKESL  OREREERENENSESTREEE -
2 BECE AR IER TR SRS  EH7.4-22. 2V (25-69) 28 - FHIRMS73A » BRjoA -

3. CERUEIHSRERE - @R NNEEEEES - e
4. BEE# BGovener NodeEiRLIEE - WIRING ILLUSTRATIONEGE =EE
m
D. 1.5 Red i
I EBEASE  THENEL S5 RURSE . el ————— 265 Li-Po |
8 EaRER  BREE EL - 8 - NSRS EEEsIER | Brushiess Motor| / o, JRSSNNRY Giocks:
9 FhEFREACE Low Eb? &.:ﬂﬁaﬁ‘ﬁﬁﬁ X@%%EEEZPE!E = BETWESR :
0.HP9E 200 ERRALEBATE « REEHFIRE - Dlack ('lr‘hruttle Signal
e eceiver)
SPECIFICATION #%8 FHPIERYR (B
Model Continuous Current Peak Current BEC Output I Dimension Weight
Ek iR L] BECEIE R+ EE
Output voltage: 5-6V step-less adjustment
Continuous current 3A; Burst current 5A
RCE-BL60G 60A 70A & B 56RO BN 65x28x12mm 559
L | | RS ER FEIA - BRED5A |

1. Good temperature situation for working at the maximum current
2. Supporting motor types: 2 ~10 pole in/outrunner brushless motors.
3. Supporting maximum RPM: 2 pole — 190,000 rpm ; 6 pole — 630,000 rpm.
4, Input voltage: 5.5V ~ 25.2V(2~65 Li-Po)
NOTE: 1. When setting to the Quick throttle response speed, the accelerative peak current will increase.
2. To minimize possible radio interference induced by switching power system, BEC should be installed at

least 5cm away from the receiver. The use of PCM receiver is recommended.
.%E%E@éﬁﬁrﬁéﬁﬁi@%ﬁbﬁ 155
.ﬁ_‘é%%ﬁﬁﬁ P22 IS ERRRE -
3. zEmalEiE: _fB—190,000rpm; 7 E—63,000rom -
WAEE:5.6/-25.2V 2-65_Li-PO)
A5 REABIPRERER  NEERERSRIEAEH
2.AESwitching BEC » Eﬁﬁsﬁﬂ%&ﬂ%ﬁﬁﬁg)Scmutﬁﬁﬂﬁﬁuﬁﬁﬁﬁﬁl&i‘i(Eaﬁﬁﬂﬁiﬁﬁwmﬁiﬁ%ﬂ%l

FUNCTIONS =S8

1. Brake Option - 3 settings that include Brake disabled/Soft brake/Hard brake.

2. Electronic Timing Option - 3 settings that include Low timing/Mid timing/High timing. Generally, 2 pole motors are
recommended to use low timing, while 6 or more poles should use Mid timing. High timing gives more power at the
expense of efficiency. Always check the current draw after changing the timing in order to prevent overloading of battery.

3. Battery Protection Option- 2 settings that include Li-ion, Li-poly High/Middle cutoff voltage protection.

The default setting is high cutoff voltage protection. CPU will automatically determine cell number of input Lithium
battery (25~65). This option will prevent over-discharge of the battery. The following reference is the guideline for
setting the Battery Protection option.

3-1 Li-ion/Li-poly High cutoff voltage protection-When the voltage of single cell drops to 3.2V, the first step of battery
protection mode will be engaged by the ESC resulting in reduced power. The pilot should reduce the throttle and prepare
landing. If the voltage of single cell drops to 3.0V, the second step of battery protection mode will be engaged resulting
in power cutoff. (*Note 1) For 11.1V/3cells Lithium battery, the full charged voltage will be approximately 12.6V.
According to this input voltage, CPU will determine that this is a 3cell battery.

First step protection: 3.2V x 3cell=9.6V

Second step protection: 3.0V x 3cell= 9.0V

When the voltage drops to 9.6V, the power will be reduced. When the voltage drops to 9.0V, the power will be cut off.
3-2 Li-ion/Li-poly Middle cutoff voltage protection- This option is same as instruction 3-1, but when the voltage of single
cell drops to 3.0V, the first step of battery protection will be engaged. When the voltage of single cell drops to 2.8V, the
second step of battery protection will be engaged. (*Note 1)

Note 1: Second step of battery protection only works when Aircraft mode is setting to the option 4-1.

NOTE: THIS OPTION IS ONLY SUITABLE FOR A FULLY CHARGED BATTERY PACK IN GOOD WORKING CONDITION.

4. Aircraft Option: 3 settings that include Normal Airplane / Helicopter 1 / Helicopter 2.

Normal Airplane Mode is used for general airplanes and gliders. When flying Helicopters, you can choose Helicopter 1
Mode, or Helicopter 2 Mode. Helicopter 1 Mode provides Soft Start feature. Helicopter 2 Mode provides Soft Start and
Governor Mode.

5. Throttle response speed: 3 settings that include standard/ Medium/ Quick throttle response speed.

The default setting is "quick speed". Use this option to adjust the setting according to flight character. For example,
setting at Medium or Quick speed for 3D and powerful flight to make the power response more quickly, but note the
accelerative peak current and power expense will increase.

Boara

25



6.BEC output voltage setting: 5-6V step-less adjustment.
This option allows custom voltage setting. Default setting is 5.5V; please adjust the voltage according to the specification
of the servo (speed and resistance). Prior to entering the setup mode, a voltmeter needs to be connected to the power
inlet of the receiver (as illustration) to monitor the selected voltage. The voltage is set by varying the throttle stick position
from low (5V) to high (6V).

The voltmeter needs to be connected to
any un-use inlets "+" and "-" to measure —-—\
the selected voltage.

BERREEIF —FEEBREN MR -k
LIEEPTEENER -

Voltmeter
ERE

Illustration
(&1)

NOTE: Certain servos are designed to work with high voltage, while other servos are designed for lower voltage.
To avoid damage to servos, please follow the servo's factory specification to determine the proper voltage
setting.

EE:IRERSTESHENTER TR BEREAREERSHRE  BRENERERS -

7. Thermal Protection: When the ESC temperature reaches 80°C for any reason, it will engage the battery protection circuit,
reducing power to the ESC. We recommend mounting the ESC in a location with adequate air flow and ventilation.

8. Safe Power On Alarm: When the operator turns on the ESC, it will automatically detect the transmitter signal. The ESC
will emit a confirmation tone and enter normal operation mode if the throttle is set to the lowest position. If the throttle
position is at full throttle, it will begin to enter Setup Mode. If the throttle is in any other position, the ESC will emit an
alarm and not enter into user mode for safety precautions.

9. Aircraft Locator: If the aircraft should land or crash in an unexpected location and become lost, the pilot can enable the
Aircraft Locator Option. The Aircraft Locator Option is engaged by turning off the transmitter. When the ESC does not
receive a signal from the transmitter for 30 seconds, it will start to send an alarm to the motor. The sound of the alarm
will aid the pilot to locate the aircraft. This option will not work with a PCM receiver that has SAVE function enabled, or
with low noise resistant PPM receivers.

1. HMEWNE: —BREGRERS | HEHEE | B¥E

EBNE CEREALREES | DER /| BER

BEREAA"ELR VL FERRSE  _HERRSE—RAREHS  SELEREERES  THBTEAITERDES - JEL FRETIRE—E
BREDER  EFSEEEEES URERRTASES - A MESREREIR SR8 - BEThEs  RESHRRESS -

BHRESENT. _ERESSR Li-lon- Li-Po SELEBRE/TSHIISRES

ﬁlﬁ%i%&@lﬂ:gg{;ﬁ | EDEEE A R\ B EEAIce 1 18 (2-65)  MIRMREASHIT/HCHERE - LEEZENESEEBREMEMEIR

= LT RBEE2#ES

3-1 Li-lon/Li-PoS&j L BE{RE : S8EHce | 1BRHE3. 2V » SREENE—EHEES  @HNREPE D  IHEEASRES B » EERE -

MEEce | 1 ERFEREEENI. (VS EEE MRS - R2EHBNETL Gl ER4-1EE —URBEN TISRAE_ERRD -

Bl:LA—B&EmB11. 1V el BE o AAMS 1] VESHFTRERN12.6V - WA A\SRPUGEHHEMRCe | 1HEE -

E—MEERE:3.2Vx3cel1=0.6V S EEESE:3.0Vx3cell=0.0V ESEEZI.0VF  HNEERTE - EERER). WERISZSRHEIEL -
3-2 Li-Ion/Li-Pod& Lt SR F3-18ER T + (BE8ce] 1RSI, OV - SHEHE—MERRE - Bce | EFEI. OVEEDE_BRIRE G -
EE:D CUESEEERRTESE - BIEREEEED -

REENEE: CETNEES A EREED/ EFREI/ EREET2 Dﬁ

P b

(%]

I~

g@%—%ﬁ@ﬂ%ﬂm%-%%Eﬁ—ﬁﬁﬁﬁﬁ'@%EEE@%@%&E?@@ﬁMEﬁ%@ﬂm%'QEiﬂEﬂ?Eﬁ%@nﬁwwmrM

SEINEE -

BREEENE = OREABEE/ D/ RE
LERTES RE EPIRERE « R SRR BT HIERBESNEE - AIASRSSNIESRNTRIRERPRINE « @
BHRESES - B9 - DAsRa N IREEER  NEREERERSESTR AN -

6. BECHBEE: -0/ ERA
FERAPESOCLTANEEA  MSERB5.5/ - ERSTRARBNSERIBORE RERA)) STENRE  EALEREN - B
SEESENENENS R WEL - ANEEREENEE - RTELBFEENUERACELSE - BFIERRERRE « 8BRS 28
WESETBDERNIEERRE -

7 AERE: = SRR E PRGN EARMHBIAE LIS 000K - SRESHRATRE - MEDIERUDE - ERIEREECRENZRY
FE - PEEEEERREAEHER LSRR -

s BELREREDSE SCESHSERERR  ARSSHSABFECHT  UERFREPIRERAEER  IAERERREBLAREEN &
BASEE)  ARESETBSRE - =

0. BEYE ERBEEERSERANS RN - ERSTERNREY  LERRAEROBIRERN  SRER=HDAESEIRLSTEE |
DIFIE - W RERRRES SAVE A2 POV BIRE - TAKTES PPH IS -

o

SETUP MODE =&l

1. Setup mode: Make sure to connect the ESC to the throttle channel of the receiver. Please refer to the user manual of
your radio system. The second step is to connect the 3 power-out signal pins to the brushless motor.

Before you turn on the transmitter, please adjust the throttle stick to the maximum full throttle position. Proceed to
connect the battery to the ESC. You will hear confirmation sounds as soon as you enter the SETUP MODE. Please
refer the attached flow chart for details.

2. Throttle stick positions in Setup mode: Setup mode includes six settings: Brake, Electronic Timing, Battery
Protection, Aircraft, Throttle Response Speed and BEC output voltage. Every setting has three options. Simply place
the throttle stick in the highest, middle, and lowest positions for each setting. For example, first brake setting (Hard)4
move the stick to the highest position. Then timing setting (mid): move the throttle stick in the middle position.

26



1 EARRERN EEREBWRT WP (hanne] B FTEZELRAESRIENAR2EETM  BECCERMASESE SRR BPIUEIEE
EJE 2 BR2RTHPIRE  SHERFRER BEREFREEESR  EARTEIR  FEREREEIZETNEE - F2STFE_FETULEEET

2. !&E&TCDZIFE BEEAASENERE  ARRSE - BiEER - WLRES - REED - BPIREEER B¢ ALEESHT  SHNEESIER
DEEZ RS - B—EREPSS-HHET  SEFELBPUERZLE - 0 - TUERREHREE - ) ‘
Bl #ERER - BPERRESS  RERSHE - EAF_RERFER - BFIERREDE  AIRERPES -

Throttie position Low Middle High
i e & o &
Brake @Brake disabled(1-1) Soft brake(1-2) Hard brake(1-3)
RERTFE EEEID PEME(1-2) SHE1-3
Electronic Timing Low-timing(2-1)] @®Mid-timing(2-2) High-timing(2-3)
HERE EEEC-D iR (2-2) BEAC-3
Battery Protection @High cutoff voltage protection(3-1)| Middle cutoff voltage protection(3-2) .
SHFEEERETE SELEBREG-D DEIEREEE-D
Aircraft Normal Airparle.fGilderH 1) | @Helicopter 1 (Soft Start)(4-2) | Helicopter 2 (Soft Start+ Governor Mode)(4-3)
RBEIRTE —mRE / EAe 4D EAREI] EZaE) 4-2) EFHRET () Govener NodeTEELIEE) (4-3)
Throttle response speed Standard(5-1) Medium speed(5-2) @®Quick speed(5-3)
PR ERER BE G- iR (5-2) R (5-3)
BEC output voltage 5.0V 5.5V 6.0V
BB R ez
Note: " @ default setting Chart A
i3 e TnUHEEEE F=A

SETUP INSTRUCTION BE&ERE&E

Ensure the throttle stick to the Connect battery power to ESC Setting Status Beeps

lowest position. BFBE SR - FESSAR FAEERAEAEERT

Switch on transmitter. First mode sound (Brake)

g% g ﬂﬁsﬁﬁi‘i Second mode sound (Timing)
MEFE fF Third mode sound (Battery protection)

'H :’ J\ Power on sound Fourth mode sound (Aircraft)

RS Fifth mode sound (Throttle response speed)
hj\ J\J’ Transmitter No sound for BEC output voltage

detected sound F-BEUESEN (HE)

@ D DI DI Hanix I-brag sl musm

FhERLESER (RART

i SEERE SEOEASEEZ GR sy
B ERFESLIEEET

SETUP INSTRUCTION Bi&EREESERRY

First mode sound Brake Status | | Second mode sound Electronic Third mode sound Battery Fourth mode sound Aircraft Status Fifth mode sound Throttle
E-EEE MEEEAEET Timing Status protection Status SOEEE RAEZDERERT response speed status o
!‘ECS ERSEERRET F=EEES WUFRETERBET EREEE EERMEERERERET
= Brake disabled \, =Low timing 4 = High cutaft val =Normal airplane/Glider §, =Standard
J.‘ = HmE «  (apply to 2 pole inrunner motors) - DME&IM o JN =—ERa aEe o =i
=EES SRR B e L
J\ = Soff braka J‘ , =Mid timing KON . j =Helicopter 1 {Soft start) \ =Medium speed
= BMEE = (apply to 6 pols infoutr unner motors)| | ' & = Middie cutoff voltage =ENRET] ME=E - * =R
=g s ESEANBTED protection - Quick speed
= Hard brak =CErTRES (N = d N =
.H' Jﬁ I' = é:%gm a -'\ J\ -\' :‘.‘::;ﬁnﬁgh power output) ™ .h - JH (Soft start + Governor Mode) -h h =Rz
=S ARRETERLD bt b e g
High-timing/big power/pawer axpensa Hoder=ie HI6e)
EEERITIMATESERE

INSTRUCTIONS ON AIRCRAFT MODE SETTINGS RizEmREERRNA

Normal Airplane/Glider Mode (Option 4-1):

This option is applied to general airplanes and gliders.
Helicopter 1 Mode (Option 4-2):

This option provides a soft start feature and is applied to Helicopters for Normal, Idle Up 1, or Idle Up 2 modes.
Please note that the sensitivity of the gyro should be set lower when flying in Idle Up 1 or Idle Up 2 modes if tail hunting

(wag) occurs due to higher rotor speed.

Helicopter 2 Mode (Option 4-3):

This option supports soft start as well as Governor Mode features and is applied to Helicopters for Idle Up 1 and Idle Up 2
modes(not suitable for Normal Flight Mode). When Governor Mode is in use, the throttle should be set between 75% and
85%. Again if tail wag occurs, lower the sensitivity of the gyro to eliminate the hunting effect. The Governor Mode may not
work properly in cases of insufficient rotor speed (due to improper gear ratio), poor battery discharge capability, and
improper setting of gyro sensitivity and the blade pitch, etc. Please make sure all the proper adjustments have been done
when using Governor Mode.

—e RS GEIEA-1) SAAR—RREREAE -

Bl GEIEY-2)  SEEE B - mARNormal » Idlel » [d1e?S T » EC)BE]dlelZIdle]

EFREN2 CRES-3) BN NEHNSBRSHIRSEETUNNERERS « HIFEZRERENSERT/NEE -

EEEeI8 BGovener ModeBRIIEE » BAERRIdIe] - [dle2FERITEI CRESNorma IRTEI TED) « BETRIER » HPSBETEEE/0%-8502/ »

NERTBDEETHOEHRSE  BRECEBENEE : DRSEAL (ELERIS) « BUNEAE  REBSERTAY  PilchRESE &S
EBREZEBERNNE  EEECESRENER - FLIRE ST SR A TR -

27




SETUP MODE#&s{tiEiEst  Minimum 4 channel radio is requiredME) 2| HEEHHSZISTHTRE

Place the throttie stick to the
highest position. Switch on

transmmer
FRER PSSR ESTEE
B EE”EITFE:‘L e

@0C
p -

Connect battery to ESC
BERE SR SEESETR

} J\ POWEI 0I'I SOI.II'Id

Enter Setup Mode
| h,\. J Ergemn

B

Throttle channel adjustment
process, the highest position
acknowledge sound.
i1

BEABES

Place the throttle stick to
the lowest sound.

Position, the lowest position
acknowledge sound.
PSR

BERESAEE

S=d=p=d=

Use throttle stick to set
preferred Brake Mode within
the 5 tones.

A confirmation sound will
kick in when finish.

REEM 2 ERHERLIBH R

Jﬁ&ﬂa._  BElEESSRATER
- ETRAEEREEEE

Dt
2D

2l

M=ph=bb=b=hb

| Use throttle stick to set
| preferred Timing Mode within
| the 5 tones. (Refer to Chart A)

A confirmation sound will kick
In whan ﬂnlsh

[

M
Use throttle stick to set
preferred Battery Protection
Mode within the 5 tones.
(Refer to Chart A)

A confirmation sound will kick

in when finish.

i3] aﬁﬁzgm E’“ R RE %%EP‘"
EERE  HrEREEE

BREEE ﬁ’iﬂﬂiﬁém

‘1"\-5‘1‘1-.\‘\_ J

I JM\.h k\.\\hr.w\
sae e a8 eedd dimr
Use throttle stick to set
preferred Aircraft Mode
within the 5 tones. (Refer to
Chart A) A confirmation

sound will Kick In when ﬁnlsh.

P4 SE Leg@%% ‘ﬂ

M

um *\t\‘-“h*ﬁ-“ﬁ*ﬁ-\h\*\
frans Sewans wrasr deavs eas

Use throttle stick to set
preferred Throttle Response
Speed Mode within the 5
tones. (Refer to Chart A)
A confirmation sound will
kick in when finish.
REEE e SREEFL B
PIERREITE - BEE ag%%ﬁ#‘:‘l
PIEEE e‘EE’iﬁ_ BRREEE

T

W,

N

(111 '._nn.-u_uuu_\\'n\\\_umi_\um
ORI R R fe O din
Use throttle stick to set
preferred BEC Output
Voltage Mode within
5 tones. (Refer to Chart A)
A confirmation sound will
kick in when finish.
ES%EZE%QREH?E&I%& i)
BiE EEFESER
ﬁiﬁ ﬂi cBREEE

AAAOME

M)

14.FLIGHT ADJUSTMENT AND SETTING # air@zsss

(/4

ALIGN

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING R{TailsscaiRiSaemia
Do a simulation flight until you familiarize your fingers with the movements of the rudders, and keep practicing until the

fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the tail of helicopter point to yourself.
2. Practice to operate the throttle stick(as below illustration) and repeat practicing "Throttle high/low", "Aileron left/right",

"Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the fingers

move naturally when you hear operation orders being call out.
4_Another safe and effective practice method is to use the transmitter flying on the computer

through simulator software sold on the market.

RGeS RS FHRE IRl
JEEF R RIENHS (B =R I%E %&ED IBEHESD -
BRI EIERE ( i%iu'] EII%EE @ﬁ%{'ﬂ’ﬁi\.ﬁ?ﬂ? B

AREERIE;
Eﬁ"ﬁﬂﬁ]ﬁ%*ﬁ EEE

_&.F.n\)—"_ﬁ.

BREEERT

BEITERE

R EREHPSE/E -
FEEEENEERoaIs BEaER -
N—EmEM - an;:%ﬁﬂﬁ%)‘“‘": MEEEmERE mt%ﬁﬂ% LUBIRaRTr S0 CRERmiT

SRETERRITIRE - DRSS

R SR R -

Cag D

EXFETA RN 2 S EEERSE -
BI¥A/E - FARRE/ERLSORT/GERFL -

lllustrationE%

Move left Move right
= =iE
Rotate left Rotate right
8 8
M Fly forward
8t
B
s Forward rotate
)
Throttle &Fs —
Desount

ﬁ Turn ngm

Tu'm left

28




| FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS IS/ %E T *When arriving at the flying field.
s * BIERTIS
ACAUTION
B
©)Check if the screws are firmly tightened.
©Check if the transmitter and receivers are fully charged.

OBER-RHESEE?
OBHEBNBNRELESEN -

E_f CAUTION SRR M- M Qo Y D N W AQELr & TN i
i+ B

If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are usin;‘

Frequency interference can cause your model, or other models to crash and increase the risk of danger.
BERTHEEMSEDTRE - BEBILANEE - TESDOFIREEERNEE RS ST REEN G RAA IR -

STARTING AND STOPPING THE MOTOR B2)flFIL&=

First check to make sure no one else is operating on the same

frequency. Then place the throttle stick at lowest position and A\Fﬁ”g" | : @
turn on the transmitter. ==
SRR S EMEEEENER - KRBTSR IS MR Check if the throttle stick is set at the lowest position.
RHEIES | | RIS R -
% Check the movement. ©Are the rudders moving according to the controls?
* EN{ETESE ©Follow the transmitter's instruction manual to do a range test.

R SRR R SO 7
ORBRNBRBEE TR A -

ON! Step1 ON! Step2 OFF! Step3
First turn on the transmitter. Connect to the helicopter power Reverse the above orders to turn off.
STRARS G ErEa#sR R SEREEEK DRI FEER BT -

Main rotor adjustments g ETsHz=

&CQTEN“
Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 5m.
HENINFEER - BREMRES VIR -

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning
blades from the side of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade
is higher or lower than the other blade, adjust the tracking immediately.
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).
1. BERC H— 2 T HREE M iy - B EEERCHNE FEERY - HES R -
2 EEIEE P e BRI EE  TREERIMERN - KRB EEETRZEE - o B
35S E R (R30S iE 2 RS B A =48 ()33 - A AESRE JRIE—TRaasUBEES "wiE pERE  SllETZIEENn -
43812 (A R— AR (B R ARER) - &% O SEEHFEAL EaMEsEEEs) -

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

A EEBBERS & HA)EAER R TRES (PITCH A - BHEEE W EE » AEZH/) eRE MR - EREEE () BLE -

B. e ME)ERE ST Ie R RS PITCH) 8/ - SERER (VBT - HB=a/) MRS » EF2E O BEE -

l.AcggrgN |

Incorrect tracking may cause vibrations. Please repeat adjusting the tracking
to make sure the rotor is correctly aligned. After tracking adjustment, please
check the pitch angle is approx. +5~6" when hovering.
AIEERENNSENES) - FTESERZ0 - EERNIEEEE -
EREEIINE » (38— MPitchBE T EIEREA AH+h-6

29




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #12R/TRERTRE

AN W

©@Make sure that no one or obstructions in the vicinity. ~ ] I ' N\
©You must first practice hovering for flying safety. "‘“"E:';?:: tsr::“:eﬁ;’::t’::mate S diagonsiy \
This is a basic flight action. (Hovering means keeping . , == = y = :
the helicopter in mid air in a fixed position) ' ; ‘BﬁgﬁBj?fjiﬁ:ﬁiﬁ?ﬁfmmg i
\WE‘EEE% MRS EAFIBEY) - I
e T T it s~
EF#HB offset effect while landing.
>< B BETLENRE T H R EEEE
 JEgEERES MRBEE =R
Eﬁﬁ!ﬁiﬁ

STEP 1 THROTTLE CONTROL PRACTICE i35 2#E
| Mode 1 Mode 2
E _oe_l {©When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoothly.

OEES BN - BSBEBPERAR
ﬁﬁﬂﬁ%ﬁﬁﬁiﬂ@tﬂ*ﬂ?ﬁﬁﬁﬁﬁhﬁFQFEFBJ

1.Raise the throttle stick siowly.

2.Move the helicopter in any direction back, forward,
left and right, slowly move the aileron and elevator
sticks in the opposite direction to fly back to its

original position.

1. B ER - & v
2 SHEREES Emow og 0 OF . EENRE / W,

B
BORRA RER T e RE0HR

| CAUTION |
A%

@1f the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind

-the helicopter 5m and continue practicing.
@I the helicopter flies too far away from you, please land the helicopter and move your position behind 5m and continue practicing

OEEERREREETE  EREHPILERTE ?’E&“?Si']@EB‘BfiEEJEﬂﬁB’JIE%E5ﬂREE’E$ﬁE
-“\fﬁﬂﬂﬁﬂ%ﬂﬁﬁf’ﬁxé FrlEEERE  THESRRMAREEERE

STEP 3 RUDDER CONTROL PRACTICING SEIfg#{Ee

1.Slowly raise the throttle stick.
2.Move the nose of the helicopter to right or left, and then slowly
move the rudder stick in the opposite direction to fly back to its

original position.
1 ISISFHEBPI BT -
D, %Efﬁmﬁﬁﬂ??jﬁﬁ gEEEROBgnaRERIRERRRD
Vi1
STEP 4
After you are familiar with all actions from Step1 to 3, draw a circle on

the ground and practice within the circle to increase your accuracy.
VJ?% stepl-3 BERE S » T T EBETEEREBNEENHER

I/J.tﬂ?Ill] TIREHERET -
@You can draw a smaller circle when you get more familiar with the actions.
OEMENBIEERIFEE « (TOALIEEHWESE -

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE YEEZRESHIIEEERE
After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4

Then repeat the Step1 to 4 by standing right in front of the helicopter.
EiREgSstepl- AE VERVE S - IGTEEH EF B RIB T BIEHBstepl-4 - 2 IGTEE ﬂ@ﬁﬁ'ﬁﬁﬁg%ﬁﬁjﬁﬁg

#
‘,e

30



ADJUSTMENT OF EACH TRIM Ri7a{=4#

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the
helicopter leans in a different direction.
IBIEFHIEHPIES « EESREIBIRENLERS SESREDRES0 » TEAMAEESE -

1.Adjustment of rudder trim S 5EALMTE

Just before the helicopter lift-off, the nose
lean left/right...

When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

FESRTEORE  BESEEHORE..
OGEEE - HAERE - = = ==Y
OEREE « HADERE - e e

2.Adjustment of elevator trim ER7 BT | Mode 1 |
Just before the helicopter lift-off, the nose
lean forward/backward...
When leans forward, adjust the trim down.
When leans backward, adjust the trim up.

TEFHIERERE - BIAERI/EEORE...
EIENRTSET + (M0 MR -
A& REE - MED CHE -

3.Adjustment of Aileron trim B2Z8/2H

Just before the helicopter lift-off, the body
lean left/right...
When leans right, adjust the trim to left side.

ol —a
When leans left, adjust the trim to right side. Left Right
EEENESERE - BERT/EIARS. B =
OGREE « MALRTAE
ALiRE - MRDGHE - Lot g

TROUBLE SHOOTING DURING FLIGHT @SS oain
Situation Cause Way to deal
AR R&E iR
gzut of tracking Adjustment of pitch rod has not ::!'-'5‘ l:e :9"9‘: 0: :!"':399 "O:::; ’:Fﬂ:laf trim
Blade Tracklng = been done. : jﬂfi tE e engt o_ |n; age ro —Slight trim
e PITCHEREERERTS LT S L
Low rotation of the rotor +* Pitch of main blade is high. * Lower the pitch about 5~6during hovering(The rotation
THEEERE * =RERERIPITCHES should be about 2,000~2,200rpm during hovering).
*Throttle curve is too low during * 55 EP it chiEREP t"’ﬁ“a 6 R e AT R R #12000-2200rpm)
hovering. “Helghten the throttle curve during hovering.
= * E[ERE [DP?EE@& -
During I-onering
{% High rotqtion of the rotor +* Pitch of main blade Is low. +*Adjust the pitch red(A)(The rotation should be about
TiEHBERER * EEEHPITCHREE 2,000~2,200rpm during hovering).
* Throttle curve is too high during *IEEGEE (1) (SEERE AR E B H12000-2200RPM)
hovering. + Lower the throttle curve during hovering.
* EIEEGHPIHRES * RES R BPIE
The tail leans to one side during + Failure setting of tail neutral point. +* Reset tail neutral point.
hovering, or when trim the rudder and *EDTERTERE *EREPIE
return to the neutral, the tail lags and * The sensitivity of the gyro is low. +*Increase the sensitivity.
cannot stay in a control position. *ERENRERE *IBNRE
EiEREROE—2EE TR 5OR
WOHEHIPTEE - EREELEE « &4
Sensitivity of | FEETEHUEL -
the gyro
fERERE
The tail wags left and right during flight I The sensitivity of the gyro is high. Decrease the sensitivity.
at hovering or full speed. RRETRERS BHEREE
FRNSHFRES T OROERE -

s#If the problem is still there even after tried above, stop flying and contact with your seller.
HIEMsEA EREE - DAREANEERE » M1ENRIERT IS S AR -

31




15.PART NAMES AND OPTIONAL PART LIST &3is#aiamEiEimngsid

32



1 HF512M Thrust bearing o 5x o 12x4mm 2
2 500H025 Washer =5 | 990 12x0.8mm 2
3 HMR126ZZ Bearing MR126ZZ MR126//BH2 | ¢ Bx o 12xd4mm 4
4 500H024 Metal main rotor holder EE TS B
5 500H033 Linkage ball D (M3x3.5) BREED (M3x3.5) | ¢4.75x17.5mm 2
5] T63020 Socket collar screw EER EEHEELS | M3x20mm 2
7 N10030 M3 Nut MABHERIRIE | M3 2
8 500H010 Metal main rotor housing EETITEETEE 1
9 500H028 Damper rubber 80 REBEE-80" $5.9% ¢ 11.1x4mm 2
10 500H027 Spacer E=E | ¢6.1x¢ 10.5x1.5mm 2
11 500H019 Pin EAHEE | ¢ 2x28mm 2
12 500H011 Feathering shaft =8 | ¢ 5x 9 6x76.2mm 1
13 T62519 Socket collar screw EEREHEEM | M2.5x19mm 1
14 N10025 M2.5 Nut M2 SESEZIRIE | M2.5 1
15 500H026 Washer EEES | ¢3x¢ 10xTmm 2
16 T63010 Socket screw EBEAEEH | M3x10mm 2
17 500H009 Metal head stopper EEIEEERTDE | ¢ 34x7mm 1
18 T52008 Socket screw EEA7UEEM | M2x8mm 1
19 500H003 SF Mixing arm SFRREIEE | 46 5x6mm 2
20 HMRB3ZZ Bearing MR63ZZ MRE3ZZEHE | ¢ 3x ¢ 6x2.5mm 4
21 500H018 Collar BEWENE | ¢3xe4.5xTmm 2
22 50H022-2 Washer #7 | ¢3x¢4.8x0.3mm 4
23 $93012 Socket button head self tapping screw LEEMEENSEH | Tox12mm 2
24 50H144-1 Linkage ball A (T2.6x3.5) BRERA(T2.6%3.5) | ¢4.75%8.18mm 2
25 50H145-1 Linkage ball B (T2.6x5.5) BREER (T2.6x5.5) | ¢4.75x12.27mm 2
26 500H002 Flybar seesaw holder TEHEE R 1
27 50TMR83ZZ | Bearing MR83ZZ VRB3ZZE8Z | ¢ 3x ¢ Bx3mm 2
28 HMR74ZZ Bearing MR74ZZ MR7AT7EEE | o 4x ¢ 7x2.5mm 2
29 50H119-2 M3 collar screw MIEEHERE | M3x9.7mm 2
30 500H021 Metal flybar control arm EETEEIEHIE | 46x12.5mm 2
31 500H012 Flybar control rod PEEBLEHERE | ¢3.5%59.7mm 2
32 T52005 Socket screw EEREER | M2x5mm 4
33 T73004 M3 Set screw MILEEEEH | M3xdmm 4
34 500H013 Flybar rod FEET | ¢3x340mm 1
35 500H006 Flybar paddle T 2
36 D05003 Sticker TEEESHT 6
37 KU110013 425 CF Blade APSERMEENESE | 425mm 1set

Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.

FREBAONE - PRNEN DS NBYERLE - AATEREILORIYS
RYEE  NEATHENES  LOSYNRD  BUSHEERT -

33







38 500H014 Main shaft Bl | ¢ 4x ¢ 8x153.3mm
39 500H029 Lock collar FHETIE | ¢8x ¢ 14x6mm
40 T73003 M3 Set screw MRS | M3x3mm

41 T62519 Socket collar screw BEEA ESmEES | M2.5x19mm

42 N10025 M2.5 Nut M2 .SEREAIRIE | M2.5

43 500H004 Washout control arm ErEiEsEsE

44 500H018 Collar EEHMEEE | 0 3x04.5¢1mm
45 HMRGB3ZZ Bearing MR63ZZ MRE3ZZERZ | ¢ 3x ¢ 6x2.5mm
46 50H145-1 Linkage ball B (T2.6x5.5) BREER (72.6x5.9) | ©4.75x12.27mm
47 50H022-2 Washer Z5 | 0 Ix ¢ 4.8x0.3mm
48 T53010-2 Socket button head screw LEEABER | M3x10mm

49 500H005 Radius arm Radiusi&Etg

50 HFMR52ZZ-1 | Bearing FMR52Z2 FMRS2ZZ837 | o 2x & 5x ¢ 6x2.3mm
51 T52005 Socket screw EERAEE4 | M2x5mm

52 500H0186 Washout base [Q{ii28 | o Bx16x14.5mm
53 CCPM Metal Swashplate EECPH8HE

54 50H043 Linkage ball B (M2x3) TREAB (M2x3) | $4.75x9.77mm
55 500H034 Long linkage ball (M2x3) EIRRINEE M2x3) | ¢ 4.75x24.59mm
56 500B011 One-way bearing shaft EO#HE | ¢ Tx 0 12.6x27.25mm
57 500B013 Washer EQEEET | ¢ 10x ¢ 13x0.8mm
58 500B007 Main drive gear(162T) Fe588 (1627) |162T

59 500B010 Autorotation tail drive gear (145T) EEE&) T &5 (145T) | 145T

60 50NHF1012 | One-way bearing HF1012 EO#MBREHF1012 | ¢ 10x ¢ 14x12mm
61 500B012 Main gear case FeE0INE | ¢ 14x 0 40x9mm
62 S83006 Hex socket self tapping screw [[IER7TEENER | TIx6mm

35




- i\ ™N / N
~ ' & S

53 = f { - e
.r"‘. P
Pl
<), -

5 150
@ ALIGN ALIGN ALIGN
DLIGN [ @

36




63 5008008 Main frame(L/R) ZOEERR | 1.6mm 2
64 500B002 Battery mount EhEEE 1
65 500B005 Receiver mount BN BETE 1
66 5008003 Bottom bracket FEEIR 1
67 500B001 Anti rotation bracket el 1
68 500B006 Canopy mounting bolt BESETER 2
69 T72512 M2.5 Set screw M2.5IFFRIERS | M2.5x12mm 2
70 5008004 Bearing block TEEERE 4
71 HMR6887Z7 | Bearing MR688ZZ MREBEZIEME | ¢ 8x ¢ 16X5mm 2
72 500B014 Hexo mounting bolt AR 4
73 500B009 Motor mount FiEEEE | 40x39x5mm 1
74 500B016 M2.5 Specialty washer M2.5%5REET] | ¢ 2.5x ¢ 6x2mm 22
75 T52510 Socket button head screw HEEANBEM | M2.5x10mm 8
76 T53006 Socket button head screw HEEMANEEM | M3x6mm 4
77 592608 Socket button head self tapping screw ¥EENTEENE | T2.6x8mm 4
78 $92610 Socket button head self tapping screw XEFA/TRENER | T2.6x10mm 14
79 $92612 Socket button head self tapping screw *EEM/EENEH | T2.6x12mm 2
80 500B019 Canopy support WEEEEHE | ¢ 26x496.5x7.3mm 2
81 50NB039 Conopy spacer HESTERBE | ¢4.8x0 11x22mm 2
82 Tail drive gear assembly EsEiRwE 1
83 50B684ZZ Bearing 684ZZ BBAZTEHE | ¢ 4% ¢ 9x4mm 2
84 500T001 Tail boom mount (Left) EEEEE () 1
85 5007002 Tail boom mount (Right) EEEEHE (B) 1
86 500T003 Plastic hexagonal bolt B | ¢1.9x35.4mm -
87 T63010 Socket screw EEA7UEIER | M3x10mm 2
88 N10030 M3 Nut MIPORERERIE | M3 2
89 5007016 Drive belt | 5417 1
1486 KX870001A | 500L Brushless motor DOOLERIFE | 1600KV 1
147 500M002 Motor pinion gear 12T 12TREEEE | 12T 1
148 500M003 Motor pinion gear 13T 13TRSE=EE | 13T 1
149 500H032 Main blade holder TREEEEEE 1
150 K10378 Hook and Loop fastening tape BT | 15x250mm 2
151 K10379 Hook and Loop fastening tape B | 10x200mm 2
152 vCM-98 Nylon strap BEFEF | 2.5x160mm 2
153 VCM-99 Nylon strap ZEE | 2.5¢100mm 4
154 50B052 Hook and Loop Tape EiiE | 85x44mm 1
155 K10365 Hook and Loop Tape BEifTa | 54x28mm 1

37







9 500F001 Landing skid iz | 160x50mm

91 500F003 Skid pipe fmosees | ¢ 5x ¢ 6x237mm
az 500F002 Skid pipe end cap iR EREE

93 T73004 M3 Set screw M3LEEIERS | M3x4mm

94 T52012 Socket screw EEEAVEIEMK | M2x12mm

a5 W10020 Washer FED | ¢ 2x¢6x0.6mm
96 N10020-1 M2 Nut M2RIE | M2

97 500F004 Landing skid nut BIZ0EAE | ¢ 6.4x 0 10.5%x12mm
a8 500F005 Antenna pipe FiEE | 2% ¢ 3.9x400mm
a9 500T004 Rudder servo mount EEIREEEE | o 16x27.2x5.6mm
100 5007018 Rudder servo bracket Efft@iEaeH | 52.5x33.45%1.6mm
101 W10026 Washer £5 | ¢2.6x¢5.8x0.6mm
102 | S$92610 Socket button head self tapping screw +EEMTEENER | T2.6x10mm

103 500T028 Tail boom BE | ¢15x¢16x461mm
104 500T008 Tail control guide ErfiEETEE

105 5007031 Rudder control rod EfvEFhESE | ¢ 1.96x406mm
106 50Z124 Ball link HIZE

107 5007011 Tail case (L) ESEwE (D)

108 5007012 Tail case (R) EEBE(h)

109 | 50B684ZZ Bearing 684ZZ 68477802 | o 4x ¢ Ix4mm

110 T62510 Socket screw BEEABER | M2.5x10mm

11 N10025 M2.5 Nut M2.5BHFRURIE | M2.5

112 Tail rotor shaft assembly EfEEiE

113 HMRE3Z2Z Bearing MR63ZZ MRE3Z7EHE | ¢ 3x ¢ 6x2.5mm
114 50T096-1 Tail rotor control arm ERRERHE

115 50T097 Collar EIRERFIEIIRE | ¢3x¢4.9x5mm
116 50H022-2 Washer G | ¢3x¢4.8x0.3mm
117 763015 Socket collar screw BEEATBHEREH | M3x15mm

118 50H144-1 Linkage ball A(T2.6x3.5) BREEA(T2.6x3.5) | $4.75x8.18mm
119 Tail pitch assembly EreEHHE

120 50T105 Control link EirtliERnE

121 50T106 Collar A EEEEREA | ¢ 2x ¢ 3xdmm
122 50T127 Collar B EEEEMAES | ¢ 2x 0 3x3mm

123 T12008-4 Collar screw MESEH | M2x8mm

124 500T015 T type arm ETREGE

125 500T030 3K CF Horizontal stabilizer KEEEKESE | 1.6mm

126 5007029 3K CF Vertical stabilizer KEEEE | 1.6mm

127 W10026 Washer E5 | 2.6x¢5.8x0.6mm
128 $92612 Socket button head self tapping screw *EENEENSH | T2.6x12mm

39




129 T52520 Socket button head screw Y EEA AR | M2.5%x20mm
130 5007009 Stabilizer mount (Upper) KEZEEEE ()

131 500T010 Stabilizer mount (Lower) KEEZEEEE (T

132 5007013 Tail rotor holder EIrEREE

133 500T024 Tail rotor hub ERETRIE | ¢9x36.6mm
134 50BMR95ZZ | Bearing MR952Z MRO57788E | o5x o 9x5mm
135 HH2016 Thrust bearing IEH#EEE | ¢ 3x 9 8x3.5mm
136 T74003 M4 Set screw MAIEESERR | M4x3mm

137 W10020 Washer E£5 | ¢2xe6x0.6mm
138 T62006 Socket screw BEASAER | M2x6mm

139 500T014 Tail blade EieE

140 T63016 Socket collar screw BEATESESH | M3x16mm

141 N10030 M3 Nut W3nEEsE | M3

142 500T007 Tail boom brace end B atsms

143 5007022 Tail boom brace E=E2 | ¢1.9x03.9x320mm
144 592612 Socket button head self tapping screw +EZENESVES | T2 6x12mm
145 592610 Socket button head self tapping screw +EZEMNTEENEHN | T2 6x10mm

40




www al:gn com. tw

_Spemflcatlons & Eqmpment/iﬁtgﬁa{ﬁ .

; :Length/ﬁ%ﬁ 850mm '
o Height/l5=:310mm _ : i
: Maln Blade Length/$ﬁ§§ 425mm G

§ Maln Rotur Drameterfzﬁﬁ Eﬁﬁ 970mm

- Motar Pmion Gear!%ﬁiﬁ 121‘/131‘ Ll " c

E Main Drive Gear!@ﬁzﬁ 162T = e =

- Autorotation Tail Drive GaarfEﬁiﬁEE:MST :

- Tail Drive Gear&ﬂﬁiﬂﬁ 31T e
Drive Gear Rat[ofﬁﬁﬁﬁjtb 1:13.5:4.68/1:12.46: 4 68

_ Welght(thhout Power System)@ﬁi 935g '
Flying Welght_fg.ﬁaﬁ Approx 1 7009

= & £ E
- ===

& : y -
Features:

*ngld carbon fiber frame demgn. *Rotor head/tail \mth thrust bearmgs
*Electric power system. % Beautiful factory painted ﬁbergiass canopy.
% Tail servo boom mount. % Direct-to-swash CCPM linkage. *Fuliy driven tail auto rotatlon system :
~ % Simple and Iight weight design provides awesome fhght performance and extreme 3D capablli :
*Center of gravity of Battery tray demgned close 1o the rotor head % Tail rotor drive belt system

.%GN coﬁ%ﬁ;ﬂ\ﬁﬁagﬁg i http //WWWa“anoth




